A 2% 14~16 i N R P45 8 XX %

A series 14t~16t Internal Combustion Counterbalanced Forklift Truck

Z B3 Parts Catalogue

X8 HKRMMHERAFA

HANGCHA GROUP CO., LTD.

07/2020



W B

v AR “EHEZR” IET A R 14~16 Wy R 8 30 R R

2. T

O AR H o b 2% S R B R P /R R Z A e, RS T A A S 1815 BAR T 5

@7 A LRSS AL B b AN s, ASE AR 172 B S b RoR e BB A ZE RS R RSN, SRAEAR R (43 P F LG
RS XAl

3. RN, SGUHPTHXERRS, B %, Il s. Sisaratce.

4. WEBEMEIMIAER, NTREE, EHEIALRZMI;E.

5. NfEmFE, AN AR ATIE, E E AR A H SRR AR RERIN —— BT, TR, KT TR DT S AR A R A ] K
(RO

6. TR THE, W1 “—2020.017 FRixFMFHZE 2020 £ 1 H, “2020.01—" RizE4EM 2020 4F1 HEH



INFORMATION

I .This catalogue collects all of the parts (components)in series of A series 14t-16t Internal Combustion Counterbalanced Forklift Truck.
II .Looking up methods:
I ') First looking up the series number of the part (component) in the drawings of the assembly, in which the part (component) is in the catalogue and
then the codes of the drawing and standard of the part (the component) in terms of the series number.
IT') No noted are all of the same parts and components otherwise they should be noted in case of difference.
III. Model, series Number, code Number of drawing and quantity should be given when ordering the spare parts.
IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.

V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, please consult with

sales department of Hangcha Group Co., Itd.
VI. Clear indications of time are given about the accessories’ change,e.g.,“—2020.01” means this accessory was used until 2020..01; “2020.01—" means

this accessory is used from 2020.01 on.



EOHEH OB OB M
H = o[
S 3 3 3 9

2
\\,
7

okk
=4
S

®
i
ERH['
S

fezh R4t
el A48t
MRS
FH ARG
BIRG
W R4
ARG
BT R4

H = CONTENTS
| DRIVING SYSTEM

I STERRING SYSTEM

[l DYNAMIC SYSTEM

IV VEHICLE BODY SYSTEM

V CONTROL SYSTEM

VI HYDRAULIC SYSTEM

VIl ELECTRICAL SYSTEM

Vil LIFTING SYSTEM



F—E#by R;RE

Part |

A#CPCD160-AXG90 B#CPCD140-AXG90

Driving system

C#CPCD160-AXG83

D#CPCD140-AXG83

Fs B ERER TR

Item Description Serial No. Page
1 BB A#BHCHD# 1-1
Fig.1 Driving system
2 SREHR AHBHCHDH# 1-4
Fig.2 Drive
3 FRUERSE A

; AH#BH#CH#D 1-7
Fig.3 Final drive assembly HBRCHDH
4 F BN B

; A#HBH#HCHD# 1-9
Fig.4 Brake assembly
5 TEFE (1) AH#BHCHD# 1-11
Fig.5 Gearbox( 1)
6 TEFE (1) AH#BHCHD# 1-13
Fig.6 Gearbox( 1)
7 TEFE (1D

; A#B#CH#D 1-15
Fig.7 Gearbox(!ll) HBRCHDH
8 FE AR 2 AR

; A#BH#CH#D 1-17
Fig.8 Control valve assembly HBRCHDH
9 ;‘Ha_?ﬁr—gﬁk A#BH#HCHD# 1-20
Fig.9 Oil pump assy
10 R #/EAK

; A#BH#CH#D 1-22
Fig.10 R axle assy HORCHDH
11 F 4 AH#BHCHD# 1-24
Fig.11 F axle assy




A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

(BB
Fig.1 Driving system

& 1

1-1



1/Fig.1 1581 & %i/Driving system
Fs kLN o He SFEE I
tom Part No. R Description %s H#A Date Refaﬁ?é??eﬁagmo.

1 | AX1600-110000-G00 IRENIF B AR Drive axle 1

2 | G000091-005040-00 £ 5X 40 Pin 5X 40 8

3 | G006178-000024-00 125 M24 Nut M24 10

4 | G0097P1-000024-00 HE 24 Washer 24 8

5 | AX1600-100001-000 242 Bolt 8 16t
GX160-100003-000 242 Bolt 8 14t

6 | GT02982-000122020-00 |% A& 12.00-20-20PR Tyre 12.00-20-20PR 4 16t
GX140-100001-G00 # A4 11.00-20-18PR Tyre 11.00-20-18PR 4 14t

7 |50CDA-210001 SIIEKE Pipe 2

8 | GX160-100200-001 BB Wheel rim assy 4 16t
GX140-100100-001 BIHER Wheel rim assy 4 14t

9 |80DH-740001 HEEREL Connector assy 1

10 | GA1000-130002-W00 RERE Low pressure hose 1

11 | XR700-130200-000 T E R E M i Clamp 3

12 | XR700-130100-000 EHiEE R Return filter 1

13 | Q676-120-G00 AT E AR E IR $E 120 | Clamp120 1

14 | AX1600-130200-000 4SS E 2 Rubber pipe2 1

15 | AX1600-130001-000 T3 Support 1

16 | GA711-130001-000 BiRIEe Bolt 2

17 1J000982-000020-00 #E 20 Washer 20 4

18 | AX1600-130100-000 4B 224 E 1 Rubber pipe1 1

19 | G005783-010030-00 1242 M10 X 30 Bolt M10 X 30 12

20 | XR1200-130300-000 ek Connector assy 1

21 | AX1600-142000-000 TREAZE Transmission support 1

22 | G005783-010025-00 1242 M10X 25 Bolt M10 X 25 12

23 | GA711-130002-000 ek ik Connector assy 2

24 | AX1600-120000-G00 RO EIRE Transmission 1

25 | G005781-008025-00 1248 M8 X 25 Bolt M8 X 25 4

26 | G000093-000008-00 #E 8 Washer 8 4

27 | G0097P1-000008-00 #E 8 Washer 8 4

28 | GR1001-120003-000 X Pipe clamp 3

29 |G000091-005045-00 $4 5%x45 Pin 5X 45 2

30 | H510-100002-000 1258 Bolt 2

31 | GR501-104000-000 BE Shim 2

32 | CB-2204-2-G00 WIREEE Anti-vibration pad 2

1-2




1/Fig.1  &81&E%/Driving system
Fs kLN o e SFHhE ]
tem Part No. AR Description %s HAj Date Refa/ﬁ(}g; Eefaf:z No.
33 | AX1600-141000-000 TRFAEALEZE Transmission support 1
34 | G005786-016040-05 1248 M16X 1.5X40 Bolt M16X1.5X 40 8
35 [ G000093-000016-00 HE 16 Washer 16 12
36 | G0097P1-000016-00 HE 16 Washer 16 8
37 | G005785-016065-05 124 M16X 1.5 X65 Bolt M16 X 1.5 X 65 4 16t
G005785-016060-05 1248 M16X 1.5X60 Bolt M16X1.5X 60 4 14t
38 [ G006171-000016-02 W2 M16X1.5 Nut M16X1.5 4
39 [ G000093-000012-00 HE 12 Washer 12 4
40 | G005786-012035-04 e M12X1.25X 35 Bolt M12X1.25X 35 4
41 | AX1600-101000-000 EEEE R Transmission axle 1

1-3




2 leim% A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83
Fig.2 Drive axle

A8
s lhr 1 o0 N
-..“\xm\\\\\\x‘m\\\\\\\?
_ it i
G | o
............... = 0. 0Fr e lo

1-4



2/Fig.2 3REhH/Drive axle

F3S Y - 1 FiE !
o pont . & Descripton oy AR Date Rermericsor Senal No.

PR105-25KS-1 s Brake disc 1

GB/T6171-2000 128 M16x1.5 Nut M16x1.5 4

GB/T5786-86 1282 M16x1.5%60 Bolt M16x1.5%x60 4

GB/T5783-86 1282 M14x1.5%60 Bolt M14x1.5%x60 3

GB/T93-1987 #E 14 Washer 14 17

SC301-124000-G00 FHIzhE Hand brake 1

PR105-22D-3 Hsheg X 32 Brake support 1

2402N24-010-4 FRIRSE 2 Main reducer assembly 1

PR105-22D-1 wESR Housing,driving axle

PR105-22D-1 HlEh Brake disc

GB/T893.2-86 FLA #9180 Check ring ¢180

GB/T9877.1-88

it (F) B150x180x15

Oil  sealing ( F

)

NINININ[aaaaaalalalal—a
RN |O|o|xm|N|o|a|R|w|N|2|o|@ (R0 G & Wi~

2
4
2
GB/T297-94 Bk 32926 Bearing 32926 2
PR105-22A-1 BE Hub 2
GB/T70-85 A 75 AR M10x20 Bolt M10%x20 16
PR105:22A-2 ITERE Carrier-pinion gear 2
GB/T297-94 & 32028 Bearing 32028 2
PR105-22-1 Ai5Ee Gear 2
PR105-22-6 REEES; Nut 2
JB982-77 AEHE 18 Washer 18 2
FYQ-1 123 M18x1.5 Plug M18x1.5 2
GB/T3452.1-82 O K2 9212x5.3 O-ring ¢212x5.3 2
PR105-22-9 BihinE End cover 2
24 |FYQ-6 12T M14x1.5 Plug M14x1.5 2
25 |JB982-77 HEHE 14 Washer 14 2
26 |PR105-22D-6 [k | Shaft 2
27 | GB/T308-84 NER"911/16" Molten steel ¢11/16" 2
28 |PR105-22-2 TESR Gear-pinion 8
29 |ZL60-06-14 TERRER Gasket 16
30 |GB/T309-84 SR 5%30 Roller 5x30 496
31 | GB/T308-84 NER3/8" Molten steel ¢3/8" 8
32 |GB/T5786-86 1242 M10x25 Bolt M10x25 16
33 | GB/T93-87 FEEL 10 Washer 10 20
34 |PR105-22-10 1ITELh Shaft 8
35 | PR90-20-4-15 S Spacer bush 24

1-5




2/Fig.2 3REhH/Drive axle

= HE . e FRERER
tzg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.
36 |GB/T70-85(A) A7~ FIEET M10%16 Screw M10x16 4

37 |PR105:22K-3 EailAs Nut 32

38 |PR105:22K-4 iEIEE Bolt 32

39 |GB/T3452.1-82 O 2B 9290x3.55 O-ring 9290x3.55 2

40 |GB/T93-87 #E 16 Washer 16 32

41 | GB/T5786-86 1242 M16x1.5%40 Bolt M16x1.5x40 32

42 |PR105-22D-3 Z%IEE Disc brake 6

43 | GB/T5785-86 1242 M22x1.5x50 Bolt M22x1.5x50 12

44 | GB/T1239-1991 SRE T 22 Washer 22 12

45 | GB/T5786-2000 1242 M14x1.5x50 Bolt M14x1.5x50 4

46 | GB/T5786-2000 1242 M14x1.5x40 Bolt M14x1.5x40 10

47 |JB982-77 HEHE 24 Washer 24 2

48 |FYQ-4 HiMEIRE M24x1.5 Plug M24x1.5 2

49 |PR35-21-6 BEE Breather plug 1

1-6




B3 FRURFDR
Fig.3 Final drive assembly

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

18

23

24

25

26

27

c8

29

30

31
32

33

34

35

38

17 16 15 14 13 2 1 10 9 6
5
4
| ‘ | 2
I I 2
J |
| 1
;
|
\ d
‘ AN
| U

1-7




3/Fig.3 FERIEESEA/Final drive assembly

F3S Y - HE FiE !
o ot N, & Desciption By % Date Remorke or Gorial No
1 |2402N-115 ERIREE Final Drive case 1
2 |2402N-081-082 AR Washer 148
3 |2402N-083-088 SEFEEIR Washer AR
4 | 2402N-036 R BB Seat 1
5 |2402N-049 feE Spacer bush 1
6 |2402N-058 EEhiES S HE Qil-ring 1
9 | 2402N-065 545 B Assembly 1
10 | 2402N-072 NAEIER Nut 1
11 | Q500B6350 FO%H Ping 1
12 | 2402N-071 LB Pin 1
13 | 2402N-069 O #IE O-ring 1
14 |27311K BISM bR SR Bearing-assembly 1
15 |27314EK BT GhR 2K Bearing-assembly 1
16 | Q40514 ERIMH Washer 8
17 |Q151B1442 125 Bolt 8
18 [2402N2-025 A EEhHE ST Final drive bevel gear 1
23 |NUP308X BiFR SR Bearing-assembly 1
24 | Q43135 dh A S ML Washer 1
25 |2402N-346 TR BE Washer 4
26 |2402N-345 TEER Spider gear 4
27 |2402N-381 SEEEL IS Nut 2
28 |2402N-315 EIREFT B Sode differential 1
29 |2402N-335 FiEse Gear 2
30 |7518E EIREFHA DK Sode bearing 2
31 |2402N-336 TAEEE Washer 2
32 | 2402N-383 R Washer 2
33 |2402N-117 EREE N AE Sode bear caver 2
34 |Q40310 fche ] Washer 2
35 |Q150B1020-5 2 4e Bolt 4
38 [2402F-356 1242 Bolt 12
42 | 2402N2-026 B shiEE i Gear 1
43 |2402N-331 +FH Planetary pinion 1
45 | 2402N-121 il Washer 4
46 |2402N-119 1244 Nut 4

1-8




4 HIENERER

Fig.4 Brake assembly

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

Do |~

:

—
[—

S\, |
NN\ 4
= 15
§ B
N
\
i ./ 5 /
N2z ) \é
\/ \\\/
N N
\ |
\ : N
\E N
12

1-9




4/Fig.4 #|5h3E 5 Ai/Brake assembly

F3S Y o e FiE !
o o 2% Desciption o % Date Remorke o Sevial No.
1 |FY50S.01 SNEH In clamp 1
2 |FY50S.02 A Out clamp 148
3 |FY50.09 s B Rectangular ring AR
4 | FY50.05 fr=E Dust cover 1
5 |FY30A.03 RE Piston 1
6 |FY50.07 EE Plug 1
7 |FY50.08 HEE Vent cap 1
8 |FY30A.07 SN Bleed nipple 1
9 |GB/T308-77 WER 9 Steel ball 9 1
10 | GB/T70.1-2000 A7 FAEIRET M20x110 Screw M20x110 1
11 |GB/T93-1987 S 20 Washer 20 1
12 | GB/T1235-1976 O FEP19.5x3.5 O-ring $19.5%x3.5 1
15 |FY50S.04 BEE kR Friction plate 1
FY50S.05 FEYE B 37 7RG Friction plate support shaft 8 ElfAxmE  Notinstruct
GB/T91-1986 FFO%4 3.2x25 Cotter 3.2x25 8 Bl ArE  Notinstruct




5 TiEFE (1)
Fig.5 Gearbox( )

A#CPCD160-AXG90 B#CPCD140-AXG90

C#CPCD160-AXG83 D#CPCD140-AXG83




5/Fig.5 ZEiEFE (1) /Gearbox( )

F3S Y - HE FiE !
o e & Descrption Sy % Date Rt on mesin No.
1 | GB/T93-8 #E 8 Washer 8 13
2 | GB/T5782-M8x%63 1242 M8x63 Bolt M8x63 6
3 | YQX100-0039 mE Gas pipe 1
4 |YQX150-0800 SRR Dipstick 1
5 |GB/T825-M16 RITIZET M16 Shank 3
6 |JB982-77-30 ZEH 30 Sealing washer 30 4
7 |YQX150-0510 e Oil suction 1
8 | YQX100A-0504 Bihigee Bolt 2
9 |GB/T93-10 #E 10 Washer 10 41
10 |GB/T5785-M10%x1.25%x30 |#2# M10x1.25%30 Bolt M10x1.25%30 26
11 | YQX100-0200 RIS Coarse strainer 1
12 | YQX100-0018 Fied Cushion 1
13 | YQX100A-0016 s Filter cover 1
14 [YQX100-0017 O BRI [E O-ring 2
15 | GB/T5785-M10%x1.25%x50 | 424 M10x1.25x50 Bolt M10x1.25%50 4
16 | YQX100-0019 L Plug 2
17 [OM18 123E 18x1.5 Plug 18x1.5 1
18 | YQX100-0024 W23 Plug 14
19 | YQXD110-4000 e ®] 2 AR Control valve assembly 1
20 |Q20-03 BRI 22 X 28X 2 Aseal 22X 28X 2 1
21 |JB1000-77-M22X 1.5 SMNAURE M22X1.5 Plug M22X 1.5 1
22 | GB/T5782-M8 X 43 1248 M8 X 43 Bolt M8 X 43 2




E6 xR (1)
Fig.6 Gearbox(Il)

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83




6/Fig.6 ZiEFE (1) /Gearbox(11)

F3S Y - HE FiE !
om part No. & Descripion | 1 FIAA Date Remarke or Seral No.

YQX150-0010 THERH Case,tor-con 1

YQX100-0007 ) Adjusting pad AR

GB/T4605 F ik 889109 Needle bearing 889109 2

YQX100-0006 i Idler 1

GB/T5846 K455325 SRETEh Needle bearing 2

GB/T4605 LEHERRE Thrust washer 3

YQX100-0008 s Idler support 1

GB/T93 #E 10 Washer 10 10

GB/T5785 1248 M10x1.25%x108 Bolt M10x1.25%x108

YQX150-6000

YJH340F-3 i& T 5E S

Torque converter

YQX100-0041

SREZHE

Seal washer

YQX100-0100 shE TC130%x160%14 Oil sealing TC130x160x14
YQX100A-0009 AR Plate,support
YQX100-0011 O Bl E O-ring
YQX135-0013 RS Turbine shaft
GB/T5783 124¢ M8x15 Bolt M8x15
YQX100-0012 ZEIR Ring,seal

GB/T119 [FAE4 A10x25 Round pin A10x25
GB/T70 1247 M10x50 Screw M10x50
GB/T276 & 6209/P5 Bearing 6209/P5
YQX150-0005 V2R R Bl A 56 Oil pump drive gear
YQX100-3000 TR B Oil pump assy

NINININ[a Al alal—a
R N2 |O|o|xm|N|o|a|B|w|N]| 2| o|@® N O & wIN) =

GB/T5785 12 M10%1.25%65 Bolt M10x1.25%x65
24 | GB/T5785 12 M10%1.25%35 Bolt M10%x1.25%x35
25 | YQX100-0027 i Cover
26 | YQX100-0029 AR Spring
27 | YQX100-0030 B Spring
28 | YQX100-0028 B Seal washer
29 | YQX100-0026 T2 Piston
30 | YQX100-0031 T Pin
31 | YQX100-0003 e Key
32 |GB/T276 & 6209RS/P5 Bearing 6209RS/P5
33 |OM18 I2%E 18%1.5 Plug 18x1.5
34 | YQX100-0025 WA ZE Plug
35 | YQX100-0004 245} B Seal washer

SN2 =2ININ =222 2NN 22O, W=




A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

E7 ZmEsE (D
Fig.7 Gearbox(lll)

1-15



& 7/Fig.7 ZiEFE () /Gearbox(lIl)

== IT . e FRERER
tzg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | YQX150-1000 R #h2ak Shaft assy,R 1

2 | YQX150-2000 F il sk Shaft assy,F 1

3 |TC75x100x13 EES) Oil seal 1

4 | YQX150-0703 = Connecting flange 1

5 |GB3452.1 O ME 48x4 O-ring ®48x4 1

6 | YQX150-0006 [# & AR Fixing plate 1

7 |GB/T5785 IEF: M10%1.25%30 Bolt M10%1.25%30 2

8 |YQX150-0036 A5 5 4 5o A 2H A Gearbox housing 1

9 |GB/T283 A NJ311E Bearing NJ311E 1

10 | YQX150-0020 {3 S5 %e Low-speed gear 1

11 | GB/T894.1 14/ 60 Snap ring,external 60 1

12 | YQX150-0023 i b Shaft,output 1

13 | GB/T894.1 il 3R 24 1 55 Snap ring,external 55 1

14 | YQX150-0014 R High-speed gear 1

15 |GB/T283 A& NJ310E Bearing NJ310E 1

16 |GB/T894.1 i L PE R 45 Snap ring,external 45 1

17 |GB1235-76 O W% 3} 15%2.4 O-ring 15%2.4 1




8 I=HIRE
Fig.8 Control valve assembly

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




8/Fig.8 {&HIIi¥] = Ak/Control valve assembly

F3S Y - HE FiE !
o pant No. & Descripion | 1 FIMA Date Rermprio or Seria No.
1 |YQXD100C-4101 [R Calve body 1
2 | Q/ZB285-77 121 (2G1/8) Plug 12
3 | YQXD100-4106 EE Piston 1
4 | YQXD100-4107 BEE Spring 1
5 |YQXD100C-4105 W] Gasket | 1
6 |YQXD100C-4104 =1 Cover | 1
7 |GB93-87 EHE 8 Washer 8 10
8 |GB5783-86 1242 M8x25 Bolt M8x25 10
9 |YQX100-4014 EhiRs Inching valve core 1
10 |YQX100-4015 BEE Spring 1
11 | YQX100-4016 BEE Spring 1
12 |GB119.2-2000 £H4 10%x80 Pin 10x80 1
13 | YQX100-4024 BEE Spring 1
14 | YQX100-4026 BEE Spring 1
15 | YQX100-4022 BEE Spring 1
16 | YQX100-4023 EE Piston 1
17 | YQXD100-4019 I Gasket Il 1
18 | YQXD100-4018 =10 Cover I 1
19 | YQXD100C-4118 BEE Spring 1
20 |GB895.2-86 ML 12 The wire ring 12 2
21 | YQX100-4004 SEE Piston 1
22 | YQX100-4005 Peit Septum 1
23 | YQX100-4007 B Spring 1
24 | YQX100-4006 FE Plunger 1
25 |YQX100-4003 HEhiRAT Micro valve stem 1
26 |YQX100-4008 IR Cushion ring 1
27 | GB893.1-86 14E 30 Ring 30 1
28 |HG4-692-67 SRE Oil seal 1
29 [YQXD100-4118 E= Gland 1
30 | GB67-2000 B24T M4x10 Screw M4x10 3
31 |YQXD100C-4119 E Y Filter net 1
32 |GB1235-76 O FE L O-ring 12x2.4 1
33 | YQXD110-4100 B A% HR. (5] [1R) Electromagnetic shifting| 1
34 |GB70-85 125] M5x45 Screw M5x45 4
35 | YQXD100A-4310 B G F S 1) Electromagnetic gear valve 1




8/Fig.8 1=k 2 Ak/Control valve assembly

Fs Ly S L = EFNERER
tem Part No. =L Description Qty H#A Date Remarks or Serial No.
36 |YQXD100-4115 121 |1 Plug 1l 1

37 |YQXD100-4114 [ Plug [ 1




9 JAMRZA
Fig.9 Oil pump assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83

1-20




9/Fig.9 M RERK/Oil pump assy

F3S Y o e FiE !
o o 2% Descripion | G Fi%H Date Remorke o Sevial No.

1 | YQX100-3001 RE Pump cover 1

2 | YQXF30-0005 1252 Bolt 2

3 |GB/T859 10 ZRISEIE 10 Washer 10 2

4 | YQX100-3002 O BRI [E O-ring 1

5 |YQX150-3003 Ai5Ee Internal gear 1

6 | YQX150-3004 IR Case,pump 1

7 | YQX150-3005 IMEEE External gear 1

1-21



10 REHZAK
Fig.10 R axle assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

1-22




10/Fig.10 R 3E /R axle assy

F3S Y - HE FiE !
o Par No. & escrptin | Gy %A Date Remarke of Genal No.
1 | YQX150-1100 R #H & Axle assy 1
2 | GB/T894.1-50 4@ 50 Block ring 50 4
3 |GB/T283 NJ2210E 7% NJ2210E Bearing NJ2210E 1
4 | YQX100-1001 LFHEIR Ring,stopper 1
5 |GB/T5846 K505825 SRETERA Bearing 2
6 |YQX150-1002 feE Spacer bush 1
7 | YQX150-1003 R2 &%¢ Gear,Rz 1
8 |YQX150-1004 | Check ring 2
9 |YD45-1005 R Check plate 2
10 | YQX100-1200A R - Filter pad 18
11 | YD45-1004 SBER Separation pad 18
12 | YQX100-1007 2 IR Ring,Seal 2
13 | YQX150-1301 TEE Piston 2
14 | YQX100-1008 EEHIFB Ring,Seal B 2
15 |YD45-1003 R Conical plate 2
16 | YQX100-1011 BEE Spring 2
17 | YQX110-1012 oHEE RE Spring seat 2
18 | YQX100-1013 IEHEER A Ring,stopper A 2
19 | GB/T5846 K505820 BT R Bearing 2
20 [YQX150-1015 BAR—RiEE Clutch first gear 1
21 | YQX110-1001 IEHEER Ring,stopper 1
22 | GB/T283 NJ309E & NJ309E Bearing NJ309E 1
23 | GB/T894.1-45 14 45 Check ring 45 1
24 |YQX100-1017 EHIFC Ring,Seal C 3
25 | YQX100-0024 123E ZG1/8 Plug 2G1/8 2
26 | YQX150-1103 BEEH Clutch hub 2
27 | YQX150-1101 R #H R axle 1
28 |YQX150-1102 BA&EFSES Clutch hub gear 1

1-23



11
Fig.11

F 4 2 5%

F axle assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

1-24




11/Fig.11 F ¥E2F/F axle assy

F3S Y - HE FiE !
o Par No. & escrptin | Gy %A Date Remarke of Genal No.
1 [ YQX150-2100 F hsH & Axle assy 1
2 | GB/T894.1-50 4@ 50 Block ring 50 4
3 |GB/T283 NJ2210E 7% NJ2210E Bearing NJ2210E 1
4 | YQX100-1001 LFHEIR Ring,stopper 1
5 |GB/T5846 K505825 SRETERA Bearing 2
6 |YQX150-1002 feE Spacer bush 1
7 | YQX150-2001 B | #5550 Gear,F» 1
8 |YQX150-1004 | Check ring 2
9 |YD45-1005 R Check plate 2
10 | YQX100-1200A R - Filter pad 18
11 | YD45-1004 SBER Separation pad 18
12 | YQX100-1007 2 IR Ring,Seal 2
13 | YQX150-1301 TEE Piston 2
14 | YQX100-1008 EEHIFB Ring,Seal B 2
15 |YD45-1003 R Conical plate 2
16 | YQX100-1011 BEE Spring 2
17 | YQX110-1012 oHEE RE Spring seat 2
18 | YQX100-1013 IEHEER A Ring,stopper A 2
19 | GB/T5846 K505820 BT R Bearing 2
20 [YQX150-1015 BAR—RiEE Clutch first gear 1
21 | YQX110-1001 IEHEER Ring,stopper 1
22 | GB/T283 NJ309E & NJ309E Bearing NJ309E 1
23 | GB/T894.1-45 14 45 Check ring 45 1
24 |YQX100-1017 EHIFC Ring,Seal C 3
25 | YQX100-0024 123E ZG1/8 Plug 2G1/8 2
26 | YQX150-1103 BEEH Clutch hub 2
27 | YQX150-1101 R #H R axle 1
28 |YQX150-1102 BA&EFSES Clutch hub gear 1

1-25



1-26



B_Er HERE

Part Il Steering system
A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

i R ERER TURG

ltem Description Serial No. Page
1 HExE _
Fig. 1 Steering device AHCH 2.1
1-1 HExE _
Fig.- 1-1 | Steering device B#D# 2.3
2 ¥mEXE _
Fig. 2 Steering pipe device AHCH 2.5
; S A#BHCHD# 2-7
Fig. 3 Steering axle
4 ¥ [a)HEL
Fig. 4 Steering cylinder AHBH#HCHD# 2-10

2-A






1
Fig.1

¥ERE

Steering device

A#CPCD160-AXG90 C#CPCD160-AXG83

2-1



1/Fig.1 ¥ [a3k &/Steering device

= Y — HE SEE AR
Eg I;;tglirt4Ni. B Description %s H#A Date Refa/rk;kor Sefal No.

1 | X700-211000-000 FEIZER Steering wheel assy 1

2 |2QD-210001 F a8 & Nut 1

3 | G000093-000016-00 HE 16 Washer 16 1

4 |XR700-212000-000 BREERE Steering pipe device 1

5 | XF250-213000-000 X FR Lock handle 1

6 |XF250-210005-000 & Snap ring 1

7 | XF250-210003-000 £ Xl Lock shaft 1

8 | XF250-210001-000 PEMHE | Lock sleeve | 1

9 |XF250-210002-000 PEE I Lock sleeve II 1

10 | G005783-010020-00 1248 M10x20 Bolt M10x20 4

11 | G000093-000010-00 #E 10 Washer 10 4

12 | G006184-000012-00 28 M12 Nut M12 2

13 | G0097P1-000012-00 BE 12 Washer 12 2

14 | XF250-210006-000 124 Bolt 2

15 | XF250-210004-000 HE Spacer 2

16 | GX160-630600-G00 HaEs Diverter 1

2-2




1-1
Fig.1-1

¥ERE

Steering device

B#CPCD140-AXG90 D#CPCD140-AXG83

[GOIEN aN Ul

2-3



1-1/Fig.1-1 %% @3 &/Steering device

F3S Y o e FiE !
om part No. & escrptin | Gy FIAA Date Remarke or Seral No.

1 | G160-211000-000 HEERRK Steering wheel assembly 1

2 |2QD-210001 HEEIEE Nut 1

3 | G000093-000016-00 HE 16 Washer 16 1

4 |GT070P1-010025-01 1257 M10x25 Screw M10x25 4

5 |G000093-000010-00 HE 10 Washer 10 4

6 |G005783-012055-00 1248 M12x55 Bolt M12x55 4

7 | G000093-000012-00 HE 12 Washer 12 4

8 | G006170-000012-00 128 M12 Nut M12 4

24




2 HEERE
Fig.2 Steering pipe device

A#CPCD160-AXG90 C#CPCD160-AXG83

2-5



2/Fig.2 #:[a1& % B/Steering pipe device

= = N e FRERER
Eg Jgi4lﬁi. B Description %s H#A Date Refa/rk;kor Sefal No.

1 | G0894P1-000020-00 HHE 20 Snap ring 20 2

2 | XR700-212100-000 HEEDR Steering pipe 1

3 | XF250-212004-000 fRE Bush 1

4 | XF250-212002-000 JHEEELE Adjusting shim 1

5 | XF250-212003-000 e Washer 1

6 |XR700-212001-000 ¥ a Steering shaft 1

7 | XF250-212005-000 fraE Dust cover 1

2-6




3 5?[':'-]7]%_ A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83
Fig.3 Steering axle

2-7



3/Fig.3 %% [E)#f/Steering axle

F3S Y - HE FiE !
1 |G160-220001-000 R IE R Nut 20
2 | G160-221000-000 HEEERE B Steering tyre assembly 2

GT02982-000122020-00 | %ERs 12.00-20-20PR Tyre 12.00-20-20PR 1
G160-221001-G00 wWha Tyre 1 SO BRIERC  Airless tires optional
G160-221100-000 HO4R B B Wheel rim assy 1
3 | G160-220002-000 BXHRiRie Bolt 20
5 | G000093-000006-00 HE6 Washer 6 16
6 | GXR1600-220003-000 i 2 End cover 2
8 |G000812-000100-02 1268 M100x2 Nut M100x2 4
9 |G000858-000100-00 HE 100 Washer 100 2
10 | GT00297-0032022-00 3% 32022 Bearing 2
11 | GXR1600-220001-000 R Steering hub 2
12 | GT00297-0032026-00 7% 32026 Bearing 2
13 |HG40692-160020016-01 | fhEf SD160x200x16 Oil seal 2
14 | GX160-221000-000 EEEET Left steering knuckle 1
15 | G160-220020-001 [ E 25T Screw 2
16 | G000093-000014-00 HE 14 Washer 14 2
17 | G006171-000016-02 128 M16%1.5 Nut M16x1.5 2
18 | G005786-016060-01 1242 M16%1.5%60 Bolt M16x1.5%60 2
19 | G160-220014-000 PR Adjust shim 2
20 | GX160-220002-000 WE Sleeve 4
21 | GX160-220001-000 B RE Seal ring 6
22 [JT07918-0708030-00 7% K708030 Bearing 8
23 [ G160-220022-000 HiR Plate 4
24 | G160-220006-001 =R Cover plate 4
25 | G005783-006016-00 1242 M6x16 Bolt M6x16 16
26 | G001153-010001-00 SHME 45°M10x1 Grease cup 10
27 | GX160-220007-000 e Pin 2
28 | G160-220009-000 FFRE Dust sleeve 2
29 [GT00301-0051314-00 % 51314 Bearing 2
30 | GX160-222000-000 LEET Right steering knuckle 1
31 | G005783-010020-00 1242 M10%20 Bolt M10x20 2
32 | G000093-000010-00 #HE 10 Washer 10 2
33 | G160-227000-000 S 11 Pin shaft I 2
34 | G160-225000-000 $HiEH 1 Pin shaft [ 2

2-8




3/Fig.3 %% [E)#f/Steering axle

F3S Y - HE FiE !
o pont . & Descripion | G AR Date Rermprio or Seria No.
35 | G160-220010-000 fREI Sleeve 1l 2
36 | G009163-3000000-03 7% GE30ES-2RS Bearing 4
37 | GX160-220003-000 BEAT Tie-rod bar 2
38 | G160-220012-000 FREIN Sleeve IlII 2
39 | GX160-224000-000 e [a)5hEL Steering cylinder 1
40 | G000093-000022-00 HE 22 Washer 22 4
41 | G005786-022055-01 1248 M22x1.5%55 Bolt M22x1.5%55 4
42 | GX160-223000-001 BEEIAFR Steering axle body 1
43 | GX160-220005-000 AR Adjust shim 2
44 | GX160-220004-000 HERE Bearing 2
45 | GX160-220006-000 N Dust ring 2
46 | G005783-020050-00 1242 M20x50 Bolt M20x50 1
47 | GX160-220009-000 SHLERINEES Rear overhead block 1 . OPT
48 | G005782-012120-00 1242 M12x120 Bolt M12x120 2
49 | G000093-000012-00 HE 12 Washer 12 2
50 |GX160-220008-000 T MR Below overhead block 1 &R OPT
- | GX160-220010-000 TR Below overhead block 1 EMEE3300mmit Az Wheel base 3300 OPT]
51 | G000093-000020-00 ) 20 Washer 20 2
52 | G0097P1-000020-00 ) 20 Washer 20 2
53 | G005782-020120-00 1242 M20x120 Bolt M20x120 2

2-9



El 4 F%mEimEl
Fig.4 Steering cylinder

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

L ——
/’\

T\

4V, =
T &
<

2-10




4/Fig.4 ¥:[E);HEL/Steering cylinder

== IT . e FRERFER
Zg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 |FQ0064C0-G00 LBI Z£$El d80 Seal ring d80 2

2 | G3452P1-008005P3-00 O K #1{[E 80%5.3 O-ring 80x5.3 3

3 |FU0939K0-G00 IS| 251 dso Seal ring d80 2

4 | GX160-224100-W00 SEE Guide bush 2

5 |G3452P1-010005P3-00 O . Z [ 100x5.3 O-ring 100%5.3 2

6 |G000077-008016-00 B24T M8x16 Screw M8x16 2

7 | GX160-224200-W00 EL{R Body cylinder 1

8 | PT0301100-T46NA-G00 #%3kE D110 Ring D110 1

9 |GX160-224003-W00 EE Piston 1

10 | GX160-224002-W00 Tk E Ring 1

11 | G000308-000006-00 $MEK 6 Steel ball 6 43

12 | GX160-224001-W00 EEMF Piston rod 1

2-11



2-12



B=8r }NEE

Part Il Driver system

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

Fs B ERER TR

Item Description Serial No. Page
1 ENNHRG AHBHCHD# 3-1
Fig.1 Driver system

SH =
2 H2 ARG AHBHCHDH 3-3
Fig.2 Air inlet system
3-1 ERER% A#BH# 3-5
Fig.3-1 Post-processing system
3-1-1 SCR 25k
; A#HB# 3-8

Fig.3-1-1 | SCR assembly
3-1-2 | DOC+DPF 2k 3-10
Fig.3-1-2 | DOC + DPF assembly AHBH
3-2 | HSE% -
Fig.3-2 Exhaust system CHO# 12
4 RENZRG: AH#BHCHD# 3-14
Fig.4 Cooling system
5 PRH ARG A#BHCHD# 3-16
Fig.5 Fuel system
6 EZEI R % A#BHCHD# 3-18
Fig.6 Engine mount

3-A







1 ;hES

Fig.1 Power system

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

3-1




1/Fig.1  shF1&E%/Power system

5 WE T | FRERER
Zg I;;tglirt4Ni. B Description %s H#A Date Refa/rk;kor Sefal No.

1 | AX1600-320000-000 BB RS Post-processing system 1 A# B#

1 |AX1610-320000-000 HS &% Exhaust system 1 C#D#

2 | AX1600-310000-000 HE RS Air inlet system 1

3 | AX1600-340000-000 BRI R % Engine fuel system 1

4 | AX1600-301000-G0O e Diesel engine 1 A# B#

4 | AX1610-301000-G0OO LT Engine 1 C#D#

5 | AX1600-330000-000 RENRG Cooling system 1

6 |AX1600-350000-000 Rt RE Engine mount 1

3-2




B2 #HSR%
Fig.2 Airinlet system

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

3-3




2/Fig.2 HSZESt/Air inlet system

F3S Y o e FiE !
o pant No. & Descripion | G FIMA Date Rermprio or Seria No.
1 [XR1200-311000-G00 TEIEHERER Pre-cleaner assy 1
1-1 |NO PART NO. EERE Cover 1
1-2 | YKW2337(Z)-1001 ShED (FEIEE) Outer filter paper 1
1-3 | YKW2337(A)-1000 AED (REET) Inner filter paper 1
1-4 |NO PART NO. EERRT Body 1
2 | Q676-114-G00 WA RSN E A ST 114 | Worm drive hose hoop 3
3 | G005789-008016-00 1242 M8x16 Bolt M8x16 7
4 | AX1600-310002-000 HEEEE Connecting pipe 1
5 |Q676-127-G00 IRFFE RN EIRSE 127 | Worm drive hose hoop 1
6 |G006182-000008-00 125 M8 Nut M8 3
7 | XR1200-310200-000 EERK Air intake pipe 1
8 | AX1600-310001-000 EHHESE Air inlet rubber pipe 1

3-4




A#CPCD160-AXG90 B#CPCD140-AXG90

EREB R %

3-1

Post-processing system

Fig.3-1

3-5



3-1/Fig.3-1

JE4b38 & 4t/Post-processing system

AX1600-320007-W00

EKEE (FEFEE10)

Backwater hose®10

AX1600-320008-000

PE

Shield

AX1600-320005-W00

EKERE (AFEe14)

Backwater hose@14

F3S Y - HE FiE !
o pont . & Descripion | G AR Date Rermericsor Senal No.

1 |R453-320001-000 BiRE Damping pad 4

2 | AX1600-328000-000 S HS R R E Installing mount

3 | R453-320002-000 == Casing

4 | G000096-000010-00 #E 10 Washer 10

5 |G005787-010030-00 1242 M10x30 Bolt M10x30

6 | XR1200-324000-000 SiHSE High exhaust pipe

7 | G000070-010030-00 1247 M10%30 Screw M10x30

8 | G005780-012045-00 1242 M12x45 Bolt M12x45

9 | G000093-000012-00 #HE 12 Washer 12

10 | G0097P1-000012-00 HE 12 Washer 12

11 | G006170-000008-00 125 M8 Nut M8

12 | AX1600-320009-W00 BriEELE 1 Anti-collision sponge 1

13 | AX1600-326001-000 IREMHERERE Mounting base

14 | AX1600-323000-000 HSEE® Tailpipe

15 | AX1600-325000-000 SCR Eh% SCR assembly

16 | G000093-000010-00 #E 10 Washer 10

17 | G0097P1-000010-00 #E 10 Washer 10

18 | G005781-010035-00 1242 M10%35 Bolt M10x35

19 |AX1600-320001-000 REE Urea pipe

20

21

22

23

G005781-006012-00 1242 M6x12 Bolt M6x12
24 | G000093-000006-00 & 6 Washer 6
25 | G0097P1-000006-00 #E 6 Washer 6
26 | AX1600-320006-W00 EKEE (HERe14) Backwater hose@14
27 | GXRX1600-320100-000 | =j@¥sEsk Tee joint
28 | AX1600-320004-W00 HKEE (AiRe14) Water delivery hose@14
29 | AX1600-320003-W00 HKEE (A1Ee10) Water delivery hose@10
30 |AX1600-320002-W00 WkRE (HEe14) Water delivery hose@14
31 | AX1600-326003-G00 RESE Urea tank
32 | GXRX1600-320014-G00 | {g{kiEimss A Shim
33 | G250-315000-G00 T FEdE 119 T-shaped hoop 119
34 | G250-320100-000 fRE Heat insulation sleeve
35 | AX1600-321000-000 HS5® Exhaust pipe

SN TSCN I3, 1 [S, ] ) SN (NG (NG [ O () N NG NG [ G NG G (TN 1. [ )| B NG G O3 T OB [ O O [ R TS N TS BN T O BN

@
&




3-1/Fig.3-1

IE4LIR R 5;/Post-processing system

F3S Y o e FiE !
o pont . & Descripion | G AR Date Rermericsor Senal No.

36 | GXRX1600-320012-G00 | &¥f Snap ring 2

37 | GXRX1600-320013-G00 | & Clamp 5

38 | AX1600-327000-000 DOC+DPF 2k DOC + DPF assembly 1

39 |AX1600-320010-W00 BHiEEeR 2 Anti-collision sponge 2 1

40 |AX1600-326100-000 REEE® Fixing strap 1

41 | AX1600-322000-000 HIS BiEE Exhaust coupling 1

42 | Q675-25-G00 WA RSN N ERE IS 25 Worm drive hose hoop 25 8

43 | Q675-18-G00 WA RSN N ERE ISR 18 Worm drive hose hoop 18 4

3-7




3-1-1
Fig.3-1-1

SCR Z X
SCR assembly

A#CPCD160-AXG90 B#CPCD140-AXG90

3-8




3-1-1/Fig.3-1-1

SCR 2 A%/SCR assembly

= T . e FRERER
tzg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | G005787-008040-00 124¢ M8x40 Bolt M8x40 2

2 | G0097P1-000008-00 #E 8 Washer 8 2

3 | AX1600-325200-000 THREH 2 Bending plate assembly?2 2

4 | AX1600-325102-000 fick Pin 2

5 | G000091-2P5028-00 $H 2.5%28 Pin 2.5x28 4

6 |AX1600-325100-000 THRAH Bending plate assembly 2

7 | G000093-000008-00 #hiE 8 Washer 8 2

8 | G006170-000008-00 1258 M8 Nut M8 2

9 | G006170-000010-00 128 M10 Nut M10 2

10 | AX1600-325003-000 EER Fixing plate 2

11 |50W-320002 iy Rubber pad 2

12 | AX1600-325001-000 INER Bending plate 2

13 | G0097P1-000010-00 #E 10 Washer 10 6

14 | G005781-010045-00 1242 M10x45 Bolt M10x45 6

15 | AX1600-325002-G00 SCR SCR 1

3-9




3-1-2 DOC+DPF 28
Fig.3-1-2 DOC + DPF assembly

A#CPCD160-AXG90 B#CPCD140-AXG90

3-10




3-1-2/Fig.3-1-2 DOC+DPF 2 %/DOC + DPF assembly

F3S Y - HE FiE !
o e & Sy % Date Remorke or Gorial No

1 | AX1600-327100-000 DOC+DPF #i 2 5% Hoop 2

2 | AX1600-327003-000 DOC+DPF AR EXE Mounting bracket 1

3 [ G005787-010030-00 1242 M10x30 Bolt M10x30 4

4 |AX1600-327002-G0O DOC+DPF DOC+DPF 1

5 | G005781-008040-00 1244 M8x40 Bolt M8x40 4

6 |G005787-020095-01 #E 8 Washer 8 4

7 | G0097P1-000008-00 #E 8 Washer 8 4

8 |AX1600-327001-000 DOC+DPF ¥ %2 Mounting bracket 1

9 |AX1600-327101-000 Wk Hoop 2

10 | G006170-000010-00 128 M10 Nut M10 4

11 | G000093-000010-00 #E 10 Washer 10 4

12 | G0097P1-000010-00 #E 10 Washer 10 4

13 | G005781-010045-00 1242 M10x45 Bolt M10x45 4

14 | AX1600-327200-000 [ A=Y4 Heat shield 1

15 | G005781-008016-00 1244 M8x16 Bolt M8x16 4

3-1



C#CPCD160-AXG83 D#CPCD140-AXG83

3-2 HSA%L

Fig.3-2 Exhaust system

3-12



3-2/Fig.3-2 HFS &%t/Exhaust system

F3S Y - HE FiE !
o pant No. & Descripion | 1 FIMA Date Rermprio or Seria No.
1 | XR1200-324000-000 SiHSE High exhaust pipe 1
2 |R453-320001-000 BiRE Damping pad 4
3 | R453-320002-000 == Casing 2
4 | G0097P1-000010-00 #E 10 Washer 10 7
5 | G005787-010030-00 1242 M10x30 Bolt M10x30 2
6 |G168-326000-000 HIS EH# 80 Hoop@80 4
7 | AX1610-320002-000 HESRREY S Mounting bracket 2
8 |G000093-000010-00 #E 10 Washer 10 6
9 |G005781-010035-00 1242 M10%35 Bolt M10x35 4
10 | G005782-008065-00 124% M8x65 Bolt M8x65 2
11 |50W-320002 [Edig Rubber pad 4
12 |[50W-320003 e Washer 4
13 | 50W-320001 #EE Washer 2
14 | G000096-000008-00 #E 8 Washer 8 2
15 | G000889-000008-00 1258 M8 Nut M8 2
16 |AX1610-324000-000 JHAE BE B A Muffler 1
17 |AX1610-323000-000 HESEE Tailpipe 1
18 | AX1600-328000-000 SHSR R E Installing mount 1
19 |AX1610-322000-000 HS B2 Exhaust pipe 1
20 |AX1610-321000-000 EHHISE R Exhaust pipe assembly 1
21 | AX1610-320001-000 HSEmfE x4 Support 1
22 | G005781-010020-00 1248 M10x20 Bolt M10x20 2
23 | G168-325000-000 HIS EH Q76 Hoop@76 1

3-13



El4 RARE
Fig.4 Cooling system

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

3-14




SA L]

&%:/Cooling system

4/Fig.4 B%
== IT . e FRERER
tzg FﬂfN?). B Description %ty H#j Date Reférk?or Sefal No.
1 | GXRX1600-330002-000 |T &Y4%% 104.8 T-clamp 104.8 1
2 | AX1600-330015-000 TRRE Reducing hose 1
3 | AX1600-330006-000 F4EHEE Pipe for air outlet 1
4 | AX1600-330010-000 EENHLHKE Pipe for water outlet 1
5 |AX1600-330005-W00 BREREe10x018 Hosep10xp18 1
6 |Q672-19-G00 WM 223 $im 19 Double wire hoop 19 4
7 | AX1600-330002-000 FAHSEFESR Bracket 1
8 |AX1600-330001-000 KEHE Hoop 1
9 |AX1600-331200-000 Sk FE 2 AR Auxiliary water tank 1
10 | G005783-010025-01 1242 M10x25 Bolt M10x25 11
11 | G0097P1-000010-00 #E 10 Washer 10 11
12 | G005787-010070-00 1242 M10x70 Bolt M10x70 2
13 | XR1200-330011-000 B®BhH Washer 2
14 |AX1600-330009-000 T AR Windshield 1
15 |AX1600-330013-000 IKFEERA TSR Right bracket 1
16 | G005789-008016-00 1242 M8x16 Bolt M8x16 8
17 |AX1600-330008-000 X ER Windshield 2
18 |AX1600-331100-000 BUIREE SRR Radiator 1
19 |X700-330023-000 HRELE Windshield sponge 2
20 |30HB-330004-502 ik Cushion block 2
21 | XR1200-330200-000 BERBK Shock pad 2
22 | AX1600-331300-000 FREB R Shroud 1
23 | Q672-35-G00 WM 2233 $im 35 Double wire hoop 35 2
24 |AX1600-330003-000 FEKRE Pipe for fill water 1
25 | AX1600-330012-000 IKFE SR A ST 3R Left bracket 1
26 |XR1200-330100-G00 ©630 X5 Blower fang630 1
27 | Q672-70-G00 WMz K 34 70 Double wire hoop 70 4
28 [AX1600-330011-000 EENHLHKE Pipe for water intake 1
29 |[AX1600-330014-000 KB IR RLEE = (@iEL Tee joint 1
30 |AX1600-330004-WO00 BRERE 1018 Hose@10xp18 1
31 | AX1600-330007-000 SR SE Pipe for air intake 1
32 | G168-325000-000 HIS B iEe76 Hoop@76 1
33 | GR802-330008-G00 T&F# 92 T-clamp 92 6
34 |R488-330006-G00 TRFRHE 74 T-clamp 74 1
35 | GX163-330005-000 TREE Reducing hose 1

3-15



E 5 MRHRE
Fig.5 Fuel system

A#CPCD160-AXG90

B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83

3-16




5/Fig.5 WAimZHES/Fuel system

F3S Y - HE FiE !
o pont . & Descripion | G AR Date Rermericsor Senal No.
1 | G320-340006-000 ElmEEL Connector for oil return pipe | 1
2 | AX1600-340002-W00 [EMAZE 13920 Oil return pipe@13x(20 1
3 | N163-341000-G00 WhFES Fuel tank cap 1
4 | RSXR450-340003-000 =i igie Hollow bolt 2
5 | RSXR450-340002-000 SRREIESL IR Articulated connector 2
6 |J000982-000016-00 #E 16 Washer 16 4
7 | GXRX1600-340005-G00 |;h/ko==E Fuel filter assy 1
G5800-11052400 SEE Filter components
8 | G005787-008040-00 1248 M8x40 Bolt M8x40 4
9 | G000889-000008-00 125 M8 Nut M8 4
10 | AX1600-340003-W00 MR E @13%¢20 QOil delivery pipe@13Xp20 1
11 | Q675-20-G00 IR ESI NI E IR 20 Worm drive hose hoop 20 6
12 |J000982-000024-00 HE 24 Washer 24 2
13 | N163-340008-000 12K Plug 1
14 |AX1600-340001-W00 M E @13x920 Oil delivery pipe@13Xp20 1
15 | G005787-008025-00 1242 M8x25 Bolt M8x25 11
16 | G165-340100-000 R B 2R 1 Oil suction pipe assy 1
17 |G001235-014005P7-00 O = EE 140%5.7 O-ring 140%5.7 1
18 |N163-340002-000 {7353 Ring magnetic iron 1




El6 A@lRi
Fig.6 Engine mount

A#CPCD160-AXG90

B#CPCD140-AXG90

C#CPCD160-AXG83

D#CPCD140-AXG83

3-18




6/Fig.6 &&NH| % %/Engine mount

Fs kLN o e SFHhE ]
tem Part No. =L Description %ty H#A Date Refa/ﬁ(}g; Eefaf:z No.

1 | G000091-005045-00 £l 5%x45 Pin 5x45 2

2 | G006178-000024-00 25 M24 Nut M24 2

3 [H510-100002-000 1242 Bolt 2

4 | GB/T 16674.1-2016 1242 M12x30 Bolt M12x30 8

5 |G000093-000012-00 HE 12 Washer 12 4

6 | AX1600-350100-000 AN ATEE Left support 1

7 | AX1600-350200-000 ERHA TS Right support 1

8 |CB-2204-2-G00 BIREAE Damping pad 2

9 |GR501-104000-000 B®BhH Shim 2

3-19



3-20



BT EHHRS

Part VI

A#CPCD160-AXG90 B#CPCD140-AXG90

Body system

C#CPCD160-AXG83

D#CPCD140-AXG83

Fs AR ERAER Py
Item Description Serial No. Page
g1. 1 ﬁi?ﬁdy system AHBHCHD# al
= o 2 Jv =7
9?2 ﬂof&mé?sgﬁfﬁstrument rack AHBHCHD#H 4-3
v
g?’ 3 gﬂaﬁ;‘;gox assy AHBHCHDH 46
37t (==
9‘-14 ggﬁ%ﬁ?ﬁlance assy AHBHCHDH 4-8
9? 3 1(%:l\/]tb-!:‘ir;:}\gead guard AHBHCHD# 4-10
g% gie*jtzs o AHBHCHDH 4-12
g? 7 1li,lj—_\aﬂnieplate A#BHCHDH 4-14

4-A






A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

Fig.1 Truck body system

1 E5&S

4-1



4-2

1/Fig.1  ZEBHZH%/Truck body system

F2 pSw o = STakE 1)
o pant No. & Descripion | G FIMA Date Rermprio or Seria No.

1 |9208774-00-G0O BRE Rubber plug 2

2 | G005783-008020-00 1242 M8x20 Bolt M8x20 2

3 | G250-420006-000 LR End cap assy 2

4 1J000982-000024-00 HE 24 Washer 24 2

5 |G250-420001-000 EEZE Flange plate 2

6 |G001235-009505P7-00 O ESIE 95%5.7 O-ring 95x5.7 2

7 |C2-32-15-3-G00 LA Lever lock 2

8 | AX1600-415103-000 =R Cover plate 2

9 | G0097P1-000006-00 HE6 Washer 6 9

10 |GB/T93-87-6 HERE 6 Washer 6 9

11 | G005789-006012-00 1248 M6%12 Bolt M6x12 9

12 | AX1600-400001-000 =R 2 Cover plate 2 1

13 | AX1600-410000-000 ZER R Frame assy 1

14 | AX1600-440000-000 BiE R Battery box assembly 1

15 | AX1600-420000-000 e instrument rack 1

16 | AX1600-430000-000 HERIERE K Hood and baseplate assy 1




A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

Fig.2 Hood assy and instrument rack

2 MESRRRNERE

4-3



4-4

2/Fig.2 HlERRKILFREE/Hood assy and instrument rack
F2 pSw o = STakE 1)
om pant No. & Descripion | 1 FIMA Date Remarke or Seral No.
1 | AX1600-430400-000 BIEAR A Floor board 1
2 | XR700-430501-000 LIPS Left cover 1
- | XR700-430505-000 s Left cover 1 RHEIRSFXIER
3 |N163-420100-000 BZETLA1 Screw assembly 10
4 | AX1600-430001-000 JERAR 3 BE Base plate bed 1
5 |G005789-010025-00 1242 M10x25 Bolt M10x25 2
6 |AX1600-432100-000 910 Jec 2 Lock catch pedestal 1
7 | G005789-008020-00 1242 M8x20 Bolt M8x20 2
8 | XF250-432100-000 i Lock catch 1
9 | X700-432001-000 NS Lock catch cover 1
10 |AX1600-431001-000 BRI A RERE Front floor mounting plate(left) 1
11 | AX1600-431000-000 BRI SRR Rear floor 1
12 | G005789-008020-00 1248 M8x20 Bolt M8x20 4
13 | XR700-433003-W00 TS Hood sealing strips 1
14 | XR700-430018-G00 MESHE Hood air spring 1
15 | XR700-436000-000 HLE A AR S AR Hood side panel(left) 1
16 | XR310-430003-000 hnih OB ER Fueling port seal 1
17 | G005787-008035-00 124¢ M8x35 Bolt M8x35 4
18 | AX1600-430100-000 EEES Left connecting cover 1
19 |XR1000-430004-000 =L Sealing strips 2
20 |[XR310-430002-000 Xz Support 2
21 | XR700-430300-000 HRBRK Crossbeam assy 1
22 [ AX1600-430300-000 R R Hinge support 2
23 | G006177-000008-00 125 M8 Nut M8 5
24 | X1000-430005-G00 IKFEERSHE Air spring 1
25 | XR1200-430011-000 IKFEEIREEE & Cover sealing strips 1
26 | XR1200-433000-000 USEER s Cover assembly 1
27 |RC151-370001-000 LF Handle 2
28 |[AX1600-430004-000 =R Cover 1
29 | G000091-3P2018-00 $5 3.2x18 Pin 3.2x18 4
30 |G000882-008026-01 $Hi%H B8x26 Pin shaft B8x26 4
31 | G005787-010025-00 1242 M10x25 Bolt M10x25 4
32 | G0097P1-000010-00 #HE 10 Washer 10 4
33 | G005787-010035-00 1242 M10%35 Bolt M10x35 2
34 | AX1600-430200-000 HEES Right connecting cover 1




2/Fig.2 HlERRKILFREE/Hood assy and instrument rack

5 WE - | FERER
tzg FﬂfN?). B Description %t? H#A Date Reférk?or Sefal No.
35 | X1000-430001-000 B & Sealing strips 2

36 | X1000-430002-000 =% Sealing strips 2

37 | XR700-430017-G00 MESHE Hood air spring 1

38 | XR700-433000-000 HLELHHF Hodd assembly 1

39 |AX1600-431002-000 BRI A RERE Front floor mounting plate(right) 1

40 | XR700-435000-000 HLE A MRS AR Hood side panel(right) 1

41 | XR700-430504-000 HF Cup 1

42 | XR1200-430503-001 Lir=E Right cover 1

43 | XR700-430502-001 BIIPE Front cover 1

- | XR700-430506-000 BIfPE Front cover 1 i /i Fu &l 2% A A

44 | XR700-430401-000 FEaiIP=E Switch front cover 1

45 | XR700-430402-000 FEEIFE Switch rear cover 1

46 | G907408-004025-00 WZETLH A M4x25 Screw assembly M4x25 2

47 |N163-610100-W00 s Fastener 6

48 | Q676-165-G00 It R NI E R i Hoop 2

49 | AX1600-422001-000 EWR Pressure plate 2

50 |N163-420500-000 LS s Bolt assembly 6

51 |AX1600-422002-000 FE Jacket 2

52 | AX1600-421000-000 R IRAH Instrument rack assembly 1

53 | X700-430017-000 =L Sealing strips 1

54 | G907408-005016-00 12 4R & 1 M5%16 Bolt assembly M5x16 3

55 | G907414-006016-00 2 S M6%16 Bolt assembly M6x16 6

56 | XR700-434000-000 REEB R hinge assembly 2

4-5



4-6

3 HBlEEM
Fig.3 Battery box assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




3/Fig.3 HL}i& 2 Ak/Battery box assy

Fs B o HE FRERFER
tzg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | G005783-008016-00 1242 M8 X 16 Bolt M8 X 16 4

2 |G000093-000008-00 HE 8 Washer 8 4

3 | G0097P1-000008-00 HE 8 Washer 8 4

4 | XR1200-442000-000 ER Platen 2

5 |NC9321-440001-000 hitt Pull rod 2

6 | G006170-000006-00 28 M6 Nut M6 2

7 | G000093-000006-00 HE6 Washer 6 2

8 | G0097P1-000006-00 HE6 Washer 6 2

9 | AX1600-441000-000 B EEL Battery box bracket 1

10 | AX1600-440001-000 FEjR S R Battery box support 2

11 | G000093-000010-00 HE 10 Washer 10 4

12 | G005783-010030-00 1242 M10X 30 Bolt M10X 30 4

13 | XR1200-441002-000 PRkt Pot holder 1

4-7



4-8

E4 FHEDRK
Fig.4 Counter balance assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




4/Fig.4 F#EE R /Counter balance assy

= HE . e FRERER
Zg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | QJB800-400001-000 EF Plug 2

2 | AX1600-010001-000 THE Counter balance 1

3 | XR1000-011000-000 #35|5 Towing pin 1

4 | G005782-036220-00 1242 M36 X 220 Bolt M36 X220 2

5 |G007244-000036-00 [ 36 Washer 36 6

6 |50CDA-000004 HE Washer 2

7 | N163-010008-000 BERE Adjusting shim 2

8 | G006170-000036-00 128 M36 Nut M36 2

9 |80DH-000001 B Washer 2

10 | G005782-036400-00 1242 M36 X400 Bolt M36 X400 2

11 | X700-010002-000 EF Plug 2

4-9



4-10

E 5 #PI%R
Fig.5 Overhead guard

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




5/Fig.5 #PTinZ%/Overhead guard

Fs B ‘o HE FRERFER
Zg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | AX1600-830000-000 AXIEREBK Right pillar assy 1

2 | XR710-800001-000 HMEER Right junction plate 1

3 |N163-420500-000 LS s Bolt assembly 6

4 | A450-800100-000 A Bolt assembly 2

5 | XF250-800005-G01 RFE Rear mirror 1

6 | M740-400002-000 BrfE & Bumper bar 1

7 | XR700-810000-001 EXERRERR Left pillar assy 1

8 |N163-800004-000 BIRE Rubber plug 4

9 | XR700-820000-001 Tz Overhead guard 1

10 |A300-800100-000 A Bolt assembly 8




4-12

E6 E#ER
Fig.6 Seat assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83




6/Fig.6 EE#E RK/Seat assy

5 P& . WeE FRERER
o pont . & Descripion | G AR Date Rermericsor Senal No.
1 | XR310-030000-000 BEAE = Ak Seat 1
2 | G005783-008016-00 128 M8 Lube oil tube assembly 4
3 | G000093-000008-00 #E 8 Valve block 4
4 | G0097P1-000008-00 HE 8 Nut M6 4

4-13



4-14

E7 #w

Fig.7 Nameplate

A#CPCD160-AXG90

B#CPCD140-AXG90

C#CPCD160-AXG83

D#CPCD140-AXG83

5 26 27 28 29

N
N

2 ////

R St e

303 B 3 3/ 36 3T 383

iy

i
i

i/

B

7

N

i

iiidi
il

S — ] —

T iiiidi ¥
‘HHHHHH‘,H‘@K o
i i

L

\\\ ‘

o4 T

on
Lh L5 L6




7/Fig.7 #r/~/Nameplate

F2 pSw o = STakE 1)
o part No. & escrptin | Gy FIAA Date Remarke or Seral No.

1 | GR501-010011-000 L RiRE Lifting label 2

2 | XR700-020015-000 EmIRE Lifting label 2 FEI English

3 | XR310-020009-000 SEREIRE Cloud Intelligence label 2 =B BRI

4 | GR501-010026-000 CE #=:% CE label 1 CE

5 | GR501-010014-000 RIS Dangerous label 2

6 | XR700-020014-000 BERE Dangerous label 2 # English

7 | NC9321-020019-000 FEE KRS No washing label 1

9 |GR501-010010-000 EhirE Lifting label 2

10 |NC9321-020013-000 REWRE Safety belt label 1

11 | XR460-020005-000 FHIRE Script label 2

12 | GR501-010016-000 FHRE Script label 2 # English

13 | AX1600-020003-000 MR AREE Left ton nameplate 1 AHCH#
AX1400-020003-000 MR AREE Left ton nameplate 1 B#D#

14 | AX1600-020004-000 A AR S Right ton nameplate 1 A#HCH
AX1400-020004-000 A AR S Right ton nameplate 1 B#D#

15 | GX1600-020028-000 PRBIRE Fuel label 1 A#B#

16 | R960-020028-001 LB S Diesel label 1 C#D#

17 | GX160-020008-000 BRHREERE Tyre pressure label 1

18 | GX160-020009-000 BRSERE Tyre pressure label 1 HZ English

20 | R960-020011-001 BE RFRE Hydraulic oil label 1

21 |NC9321-020010-000 YIFBRIRE Fan cutting hands label 1 # English

22 | R960-020040-001 YIF B IrE Fan cutting hands label 1

23 | R960-020016-001 B iRR A Antifreeze label 1

24 |R960-020017-001 B3R R 5 Antifreeze label 1 HIC English

25 | R450-020011-001 = I Noise label 1 CE

26 | XR310-020021-000 HIERG RS Lubrication label 1 EZ English

27 | XR310-020020-000 HIERG RS Lubrication label 1

28 | AX1600-020002-000 P emERhE Product nameplate 1 A#CH#

28 | AX1400-020002-000 FEmiRhE Product nameplate 1 B#D#

29 | G012618-004010-00 05T 4x10 Rivet4x10 4

30 | R960-020030-001 ZEERFXEE Emergency stop label 1

31 |R960-020039-001 BRIFRE 1 Operation label 1 1

32 | R960-020007-001 BRYIRE 1 Operation label 1 1 HIC English

33 | GR1001-010028-000 FERE Charge pressure label 1

34 | GR1001-010027-000 FERE Charge pressure label 1 # English

35 |R960-020022-001 FHI SN2 IRE Parking braking label 1




4-16

7/Fig.7 #fr7~x/Nameplate

5 A - HE FRERFER

Eg I;;tglirt4Ni. B Description %s H#A Date Refa/rk;kor Sefal No.

36 | AX1600-020001-000 AT B LR HmhE Load plate 1 AHCH#
AX1400-020001-000 AT B LR AmhE Load plate 1 B#D#

37 |AX1600-020001-001 T e ARhE Load plate 1 A#C# %3 English
AX1400-020001-001 Lk iRhs Load plate 1 B# &3 English

38 | R960-020029-001 EERE Dangerous label 1

39 |R960-020009-001 EERK Dangerous label 1 3L English

40 |NC9321-020011-000 MERFEHRE Dangerous label 1 FIZ English

41 |R960-020015-001 BRIRE Dangerous label 1

42 | R960-020048-001 RS Dangerous label 1

43 |NC9321-020012-000 RS Dangerous label 1 FI English

44 | R960-020023-001 RESRE Tie down label 1

45 | XR700-020005-000 HANGCHA F#f HANGCHA label 1

46 | RC250-010002-000 & HC Cast HC 1




A#CPCD160-AXG90

B#CPCD140-AXG90

BSOS BNRG
PartV  Control system

C#CPCD160-AXG83

D#CPCD140-AXG83

Fs B EAER TR

Item Description Serial No. Page
1 Hl BB RN K
Fig. 1 Brake and inching assembly AHBH#HCHD# 5-1
2 B RERR MR
Fig.2 Accumulator oil circuit AHBH#HCHD# 5-4
21 | RRARRRR o -
Fig.2-1 Prefill valve assy
3 BN E B
Fig.3 Brake oil circuit A#BH#HCHD# 5-8
4 RANM RS
Fig.4 Cooling oil pipe A#HBHCHD# 5-10
S FHIFNE K

i 5-12

Fig.5 Hand brake assy AHBHCHD#

5-A






1
Fig.1

FIEN BN IR AR

Brake and inching assembly

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

5-1



5-2

1/Fig.1  #IshiMzhi@d\ S mk/Brake and inching assembly
Fs LY LN L e ST E T
torm Part No. 2R Description %s HE Date Refaﬁ?é??eﬁagmo.
1 [SC601-510001-000 B Spring 2
2 | AX1600-511000-000 R EE Pedestal 1
3 | AX1600-510100-000 higk 2R Stayguy assy 1
4 | G000882-006018-01 {4 B6%18 Pin shaft B6x18 2
5 | G0097P1-000006-00 HE 6 Washer 6 6
6 | G000091-2P5020-00 $H 2.5%20 Pin 2.5%20 2
7 |SC601-510300-000 EMERK Connecting rod assy 1
8 | G0097P1-000008-00 HE 8 Washer 8 1
9 |G000882-006022-01 $H4H B6%22 Pin shaft B6x22 1
10 | G000091-002018-00 £ 2x18 Pin 2x18 1
11 | AX1600-512000-000 = B AR 2 Ak Brake pedal assy 1
12 | GA700-510200-000 i Shaft 1
13 | G005783-008016-00 1242 M8x16 Bolt M8x16 1
14 | G000093-000008-00 HE 8 Washer 8 3
15 | Q701B90-NPT1/16-G00 SHAE Qil cup 1
16 | G005783-008035-00 1242 M8x35 Bolt M8x35 3
17 | G000882-010026-01 $H4h B10%26 Pin shaft B10x26 1
18 | G000091-3P2018-00 $H 3.2x18 Pin 3.2x18 1
19 | G0097P1-000010-00 HE 10 Washer 10 2
20 | AX1600-513000-000 T Bh B HREL R Slight travel pedal assy 1
21 | G005783-012030-00 1242 M12x30 Bolt M12x30 4
22 | G0097P1-000012-00 HE 12 Washer 12 4
23 | G000093-000012-00 HE 12 Washer 12 4
24 | G006170-000008-00 125 M8 Nut M8 3
25 | G005783-008030-00 1242 M8x30 Bolt M8x30 1
26 | G005783-008065-00 1242 M8x65 Bolt M8x65 1
27 | G000882-006020-01 $H4H B6%20 Pin shaft B6x20 1
28 | G0097P1-000005-00 HE S5 Washer 5 1
29 | G000091-002012-00 $H 2x12 Pin 2x12 1
30 | X700-516000-000 TRFEZ SR Gearbox support 1
31 | G005785-010030-00 1242 M10x1.25%30 Bolt M10x1.25%30 2
32 | G000093-000010-00 HE 10 Washer 10 1
33 | X700-515000-000 EE DA Rocker assy 1
34 | G0894P1-000018-00 AR ILE-A B 18 Check ring A type 18 1
35 | SC601-510002-000 HE 18 Washer 18 1




1/Fig.1  #IEh#ENEH2 m/Brake and inching assembly
Fs kLS I e #EEINERER
tem Part No. =L Description Qty H#A Date Remarks or Serial No.
36 | AX1600-510001-000 X Support 1
37 | G005783-006020-00 1242 M6x20 Bolt M6x20 4
38 | G000093-000006-00 #E 6 Washer 6 4




El2 EReRER
Fig.2 Accumulator oil circuit

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

5-4



2/Fig.2 EREEREI&/Accumulator oil circuit

= HE — e ERERER
tzg F@fN?). B Description %ty H#j Date Reférk?or Sefal No.
1 | AX1600-521100-000 BB B Hose assy 1
2 | AX1600-521200-000 BRE R Hose assy 1
3 |G168-535100-000 EELERK Pipe joint assy 3
4 | XR1200-630410-000 R Valve block 1
5 |G000070-008030-00 1257 M8x30 Screw M8x30 2
6 | G000093-000008-00 HE 8 Washer 8 4
7 | AX1600-521300-000 BB B Hose assy 1
8 |XR1200-640011-000 BiEEE Link bolt 1
9 |AX1600-521001-000 BEE Joint 1
10 |G001235-003503P1-00 | O FZ534E 35x3.1 O-ring 35x3.1 2
11 | G005783-012110-00 124¢ M12x110 Bolt M12x110 2
12 | G000093-000012-00 g 12 Washer 12 4
13 | G006170-000012-00 1268 M12 Nut M12 4
14 | G005783-012040-00 1244 M12x40 Bolt M12x40 2
15 | XR1200-640001-000 R Plate 2
16 | XR1200-642100-000 Y Accumulator 1
17 | G005783-008015-00 122 M8x15 Bolt M8x15 >
18 | QJ800-510044-000 ERx Clamp 2
19 |G005783-010016-00 1244 M10x16 Bolt M10x16 4
20 | G000093-000010-00 #[E 10 Washer 10 4
21 | G0097P1-000010-00 #E 10 Washer 10 4
22 | AX1600-521400-000 BREFRRIE R Prefill valve assy 1 & 2-1  See fig.2-1

5-5



5-6

& 2-1
Fig.2-1

BRI 2K

Prefill valve assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




2-1/Fig.2-1

BFa TR = M/ Prefill valve assy

Fs L)L SET L H= FRERFER
tem Part No. =L Description Qty H#A Date Refalrk;ior Sefal No.

1 | XR1200-641001-000 Z3R Support 1

2 | G005783-008090-00 1242 M8X90 Bolt M8X90 3

3 | G000093-000008-00 #E 8 Washer 8 3

4 | G006170-000008-00 128 M8 Nut M8 3

5 |GXRX1600-612100-000 |E#ELE K Pipe joint 2

6 | G168-535100-000 BB Pipe joint 3

7 | G460-522104-000 Bk Angle coupling 1

g8 | AX1600-521401-000 BRERE Prefill valve 1

5-7



5-8

E3 FIRER
Fig.3 Brake oil circuit

A#CPCD160-AXG90

B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




3/Fig.3 HlzhE #&/Brake oil circuit

Fs Ly SYT] - HB= ERERER

tem Part No. =L Description Qty H#A Date Reférk?or Sefal No.
1 | XR1200-640400-001 il hiE Brake valve 1
2 | G168-534100-000 EELERK Pipe joint assy 3
3 | AX1600-521100-000 BB B Hose assy 1
4 | AX1600-522200-000 BB B Hose assy 1
5 | AX1600-522300-000 BB B Hose assy 1
6 |G005783-006015-00 122 M6X15 Bolt M6X15 2
7 | G000093-000006-00 HE 6 Washer 6 2
8 | AX1600-522400-000 ZIEEELER T-junction 1
9 | AX1600-522500-000 BB B Hose assy 1
10 |G000070-008020-00 1257 M8X20 Screw M8X20 4
11 | G000093-000008-00 HE 8 Washer 8 4
12 | QJ800-510044-000 ERx Clamp 4
13 | AX1600-522100-000 BB B Hose assy 1
14 | AX1600-522001-000 zILigRe Hollow bolt 2
15 | G250-631202-000 EH R Seal washer 2
16 |J000982-000012-00 HE 12 Washer 12 10
17 | AX1600-522002-000 @R T-junction 2
18 | AX1600-522003-000 HIEhEE Brake hose 4
19 | AX1600-522004-000 ZILgRe Hollow bolt 4
20 | AX1600-522005-000 &L Joint body 4

5-9



5-10

El 4 RAER
Fig.4 Cooling oil circuit

A#CPCD160-AXG90

B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83




4/Fig.4 AENE/Cooling oil circuit

Fs IR Eg . HE FRERFER
tem Part No. =L Description Qty H#A Date Refalrk;ior Sefal No.

1 | G250K8-612020-000 EELERK Pipe joint assy 1

2 | G460-633001-000 BERfEk Angle coupling 1

3 | G460-522104-000 BERfEk Angle coupling 1

4 | G250-612020-000 B Pipe joint assy 1

5 | AX1600-523100-000 BB B Hose assy 1

6 |BT425-640002-000 ERx Clamp 2

7 | G000093-000008-00 HE 8 Washer 8 4

8 | G005783-008060-00 1248 M8X60 Bolt M8X60 4

9 |G460-630003-000 Ex Clamp 2

10 | AX1600-523200-000 BRE R Hose assy 1

5-11



5-12

E5 FHENEM
Fig.5 Hand brake assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83




5/Fig.5 FHIz2Ak/Hand brake assy

Fs IR Eg L HE FSERAER
tem Part No. =L Description %ty H#A Date Refalrk;ior Sefal No.

1 | AX1600-531000-000 FHlaphisk Hand brake stayguy 1

2 | G000093-000010-00 HE 10 Washer 10 4

3 |G005783-010016-00 1242 M10X16 Bolt M10X16 2

4 | N163-540002-000 Ex Clamp 2

5 |G005783-010020-00 1242 M10X20 Bolt M10X20 2

6 | AX1600-530001-000 F 3 Support 1

7 | XR700-552000-000 HEHIHRESM Parking brake assy 1

5-13



5-14



SERE

RIEFRS

Part VI Hydraulic system

A#CPCD160-AXG90 B#CPCD140-AXG90

C#CPCD160-AXG83

D#CPCD140-AXG83

FS B EAER TR
Item Description Serial No. Page
1 SRR A#BH#HCHD# 6-1
Fig. 1 Pump assembly
2 FHEME R AH#BHCHD# 6-3
Fig. 2 Main inlet circuit
3 FERE R A#BHCHD# 6-5
Fig. 3 Main oil return circuit
4 % PR AR A#BHCHD# 6-7
Fig. 4 Control valve manipulate
5 T B AH#BHCHD# 6-9
Fig.5 Tilting oil pipe
6 FEEE R AH#BHCHD# 6-11
Fig.6 Steering oil pipe
7 EAER AHBHCHD# 6-13
Fig.7 Lifting oil pipe
8 iR S FE M A#BH#HCHD# 6-15
Fig.8 Oil tank accessory

6-A






A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

o P o
Fig.1 Pump assy

unu
N..H
I

)

I
L7

iy
i
Il

13

6-1



6-2

1/Fig.1  JRZR 2 R/Pump assy

= T . e FERAER
Zg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | G161-534007-000 #k End cap 1

2 |AS568-219-G00 O R Z £t AS568-219 O-ring AS568-219 2

3 | AX1600-601001-000 EEESL Flange joint 1

4 | G005783-010030-00 1242 M10X30 Bolt M10X30 16

5 |[G000093-000010-00 HE 10 Washer 10 16

6 | G0097P1-000010-00 HE 10 Washer 10 16

7 |FL-16-G00 SHEZ= Flange 2

8 | XR700-601001-000 BE Gasket 2

9 | AX1600-601002-000 WRER Gear pump 1

10 | FL-20-G00 SHEZ= Flange 2

11 | AS568-222-G00 O R 2= £t B AS568-222 O-ring AS568-222 2

12 | AX1600-601100-000 Rsm¥Esk Oil sorption joint 2

13 | AX1600-601003-000 WRER Gear pump 1




2 EHHER

Fig.2 Main inlet circuit

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83

B
iy

BRI

RN AES

S L




6-4

2/Fig.2 FE#tHEE/Main inlet circuit

F3S Y o e FiE !
o e & Descripton oy i Date Rt on mesin No.

1 | AX1600-602100-000 JB i B Hose assy 1

2 | AX1600-602300-000 R BK Hose assy 1

3 | Q676-50-G00 AL B AR E I fiE Hoop 4

4 | AX1600-602002-000 Jee g Hose 1

5 | AX1600-602001-000 R Hose 1

6 | AX1600-602200-000 JBE A B Hose assy 1




B3 EEmEs A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83
Fig.3 Main oil return circuit

D#CPCD140-AXG83

Z i1

6-5



6-6

3/Fig.3 FE[E;HE EE/Main oil return circuit

F3S Y o e FiE !
o pont . & Descripion | G Fi%H Date Rermericsor Senal No.

1 | AX1600-603001-000 RERE Low pressure pipe 1

2 | AX1600-603002-000 B Pipe 1

3 | AX1600-603100-000 R B A Valve block 1

4 | G000070-008080-00 1257 M8X80 Screw M8X80 4

5 |G000093-000008-00 HE 8 Washer 8 6

6 |Q676-50-G00 BN ET i Hoop 6

7 | G460-600003-000 B Clamp 2

8 |G00583-008020-00 1244 M8X20 Bolt M8X20 2

9 [AX1600-603003-000 B Pipe 1




4 SRR

Fig.4 Multi-way valve control

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83

e ,,‘
3 ® g ( >

6-7



6-8

4/Fig.4 % ERIREEY/Multi-way valve control

AS568-222-G00

O e $1E AS568-222

O-ring AS568-222

G2501-612100-000

155

Oil return joint

GXRX1600-612100-000 | &L 2R Pipe joint assy
AX1600-610200-000 =i Oil return joint
G460-620006-000 Bk Angle coupling
G161-534007-000 L End cap
AX1600-610001-000 =Bk T-junction

AS568-219-G00

O e $1E AS568-219

O-ring AS568-219

Fs IR . e SEE J
pont . & Descripion | G AR Date Rermprio or Seria No.
1 | XR1200-611000-000 2 B IR R AL A B AR Operating handle assy 1
2 | G000882-006022-00 $H%h 6x22 Pin shaft 6x22

3 | G000091-002016-00 £ 2x16 Pin 2x16

4 | G0097P1-000008-00 #HE 8 Washer 8

5 | G000093-000008-00 #HE 8 Washer 8

6 | G005783-008022-00 1242 M8x22 Bolt M8x22

7 | AX1600-610100-000 E R Connecting rod assy

8 |G005783-012055-00 124 M12x55 Bolt M12x55

9 | G000093-000012-00 HE 12 Washer 12

10 | G0097P1-000012-00 HE 12 Washer 12

11 | G006170-000012-00 B2 M12 Nut M12

12 |FL-20-G00 MFE=Z=R Flange clamp

13 | G000093-000010-00 #[E 10 Washer 10

14 | G005783-010025-00 12# M10x25 Bolt M10x25

15

16

17

18

19

20

21

22

23

FL-16-G00

MFEZ K

Flange clamp

24 | GXRX1600-612200-000 | &iEL B AR Pipe joint assy
25 | G460-633001-000 HREL Angle coupling

26 |G168-620800-000 BERESL B R Pipe joint assy

27 | XR1200-612000-000 PO BX %5 2% %) MULTI-WAY VALVE 4SE
28 | AX1600-610300-000 BERESL B AR Pipe joint assy

29 |G000882-008024-00 $H4H 8x24 Pin shaft 8x24

30 |G000091-3P2018-00 £ 3.2x18 Pin 3.2x18

31 | XR310-610004-000 EF Plug

32 | X700-610001-000 E Sheath

33 |N163-610001-000 EZAFIE Lifting knob

34 |N163-610002-000 S Tilting knob

35 |N163-610003-000 BEF Attachment knob

O] N NG JEN) N SN N Y N Y DG PO NG ) I Y G (NG DU D 3 BN P Y P NS FNOL TN NS NS N E N N TS NS




5 nRER
Fig.5 Tilting oil pipe

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83




5/Fig.5 {RAEE&/Tilting oil pipe

HE . e SFSERER
I;;tglirt4N?). B Description %ty Refa/rk;kor Sefal No.
1 | AX1600-620001-000 ElER Mixing plate 1
2 | G000093-000006-00 HE 6 Washer 6 2
3 | G005783-006015-00 124¢ M6X15 Bolt M6X15 2
4 | AX1600-620002-000 ElE R Mixing plate 1
5 | AX1600-620400-000 HfHEE 2 Tilting pipe 2 1
6 | AX1600-620300-000 s EE 1 Tilting pipe 1 1
7 | G168-620800-000 EELERK Pipe joint 4
8 | AX1600-620600-000 BB B Hose assy 1
9 | AX1600-620500-000 BB B Hose assy 1
10 | AX1600-620100-000 BB B Hose assy 1
11 | AX1600-620200-000 BB B Hose assy 1




6 FHEmEER
Fig.6 Steering oil pipe

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

(5] g e

6-11



6-12

6/Fig.6 ¥ [E%E #%/Steering oil pipe

F3S Y - HE FiE !
o pont . & Descripion | G AR Date Rermericsor Senal No.

1 | G168-620200-000 BB B Hose assy 1

2 | G460-630003-000 BEx Clamp 6

3 | G005783-008060-00 1242 M8X60 Bolt M8X60 6

4 | G000093-000008-00 HE 8 Washer 8 9

5 |G250-612040-000 BELERR Pipe joint assy 2

6 | AX1600-630100-000 BB B Hose assy 1

7 | G250-612060-000 EELER Pipe joint assy 1

8 | GX160-630600-G00 e Diverter 1

9 | G460-633001-000 BEREL Angle coupling 4

10 | G618-630800-000 EELER Pipe joint assy 2

11 | QJ800-510044-000 ERx Clamp 1

12 | G005783-008015-00 1242 M8X15 Bolt M8x15 3

13 |N163-54002-000 TR Clamp 4

14 | AX1600-630300-000 BB B Hose assy 1

15 | AX1600-630500-000 BB B Hose assy 1

16 | AX1600-630400-000 BB B Hose assy 1

17 | G618-630500-000 EELER Pipe joint assy 2




7 EFER
Fig.7 Lifting oil pipe

A#CPCD160-AXG90

B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83

6-13



6-14

7IFig.7 #&FHEE/Lifting oil pipe

= HE . e FRERAER
Zg Jgri4N%. B Description %ty H#j Date Refa/rk;kor Sefal No.
1 | AX1600-640400-000 BB B Hose assy 2
2 | AX1600-640001-000 HE Gasket 2
3 | G250-640002-000 PXIEE Locknut 2
4 | G250K8-640002-000 sk Pipe joint 2
5 | AX1600-640500-000 RE B Hose assy 2




8 iﬁEE%Wﬁ: A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83
Fig.8 oil tank accessory




6-16

8/Fig.8 & im#FRIH Oil tank accessory
F3S Y - HE FiE !
o pont . & Descripion | G AR Date Rermericsor Senal No.
1 | AX1600-651000-000 MRt 60 8 3P B AL R Oil absorption filter 2
2 | G000093-000008-00 HE 8 Washer 8 24
3 | G0097P1-000008-00 HE 8 Washer 8 24
4 | G005783-008020-00 1242 M8 X 20 Bolt M8x20 24
5 | N163-340002-000 {353 Magnet 2
6 |G001235-009005P7-00 |O 2348 90X 5.7 O-ring 90%5.7 1
7 | AX1600-650001-000 EER Flange cover 1
8 |G250-612040-000 EELERK Pipe joint assy 1
9 | G460-632003-000 ZiEEsk T-junction 1
10 | G460-633001-000 BHAEk Angle coupling 1
11 | BT425-610140-000 BB R IT Level indicator 1
12 | G460-670100-000 BRI Pipe joint assy 1
13 | GXR1600-650001-000 [E;HiEhES Return oil filter 1
14 | GT34521-01323P55-00 | O &£ 132X3.55 O-ring 132X 3.55 1
15 | GXR1600-420004-000 EZEA Flange plate 1 1
16 | G165-650100-000 B Pipe joint assy 1
17 | G165-650003-000 EHRLZ MR Pressure transmitter 1
18 | QUQ2-10x2.5-G00 =ERTIER Air filter 1




A#CPCD160-AXG90

BLET BRERES
Part VI Electrical system

B#CPCD140-AXG90

C#CPCD160-AXG83

D#CPCD140-AXG83

Fs B ERER TR
Item Description Serial No. Page
1 BSRE% -
Fig.1 Electrical system ARBH -
2 BRBEK AHBH 7-5
Fig.2 Display assy
3 HKT SR A#B#HCHD# -7
Fig.3 Front lamp assy
4 EE,%%*&IE‘\EE
; A#HB# 7-9
Fig.4 Electrical plate assy
5 Ja kT SR
; A#B#HCHD# 7-11
Fig.5 Taillight assy i
6 BSARS 2
Fig.6 Electrical system cHDA 19
7 R R AR 2 Ak C#
; D# 7-17
Fig.7 Electrical plate assy

7-A







1
Fig.1

BS&ES

Electrical system

A#CPCD160-AXG90 B#CPCD140-AXG90

7-1




1
Fig.1

BS&ES

Electrical system

A#CPCD160-AXG90 B#CPCD140-AXG90

sumonnooonan :

moommommmaxn noonodnnoofna

saoooomnoa sonooyoooos

smoooooog momoomfioon ‘ ‘
samonayaaranfo

n/ s » N 3 2 fh\n \u

7-2




1/Fig.1 EBSZ&%i/Electrical system
F3S Y - HE FiE !
o ot N, & Desciption By % Date Remorke or Gorial No
1 | XR710-790000-000 TR A K Display assy 1
2 | XR700-760000-000 IPSP=Y: Headlamp assy 1
3 | R450-740200-000 TGRS TR Preheating start switch 1
4 | XR1200-703000-000 FRITF LB Hand brake switch assy 1
5 | AX1600-710000-000 5 R Wire Harness(Frame) 1
6 |G005781-008014-00 2 M8x14 Bolt M8x14 5
7 |G0097P1-000008-00 8 Washer 8 7
8 | G000093-000008-00 8 Washer 8 7
9 |R450-700200-000 FELE W\ Horn 1
10 | G160-700006-000 i BE 25 v B TT o0 Accumulator oil pressure switch 1
11 |NC9717-700600-000 BT I % Braking lamp switch 1
12 | PKD-180-G00 HHZE 7y Strap Clamp 15
13 | G160-700011-000 G & I Battery 2
14 | AX1600-701000-000 28 B K Electrical plate assy 1
15 | AX1600-720000-000 JE kT B, Rearlamp assy 1
16 | AX1600-700600-000 FLRFBIT R 5-rocker switch 1
17 | XR310-740000-000 IR B, Instrument assy 1
18 | AX1600-700500-000 VO FAR 2 4-rocker switch 1
19 | M700-705000-000 A TR B, Combination switch assy 1
20 | G000818-006010-00 1247 M6x10 Screw M6x10 4
21 | G000093-000006-00 #JE 6 Washer 6 4
22 | G0097P1-000006-00 #JE 6 Washer 6 4
23 | XF250-700001-000 LT 145%8 Ribbon 145x8 10
24 | G250K8-700004-000 BN iy 2 2% Buzzer alarm 1
25 | ED250B-1-G00 Z S IR Emergency cut-off switch 1
26 |AP250-710002-510 B Re ) 25 Intelligent controller 1
27 | AX1600-700100-000 e R 2 Battery Cable(Positive) 1
28 | XR1000-700100-000 AR AR Fuel Sensor 1
29 (J000982-000005-00 HIE 5 Washer 5 5
30 | G000818-005012-00 IE4T M5%12 Screw M5x12 5
31 | XR1200-700001-000 LA & Bracket 1
32 | GX1600-700300-000 &5 Lt AR IR Battery Cable 1
33 | AX1600-700200-000 & Ut R Battery Cable(Negative) 1
34 | GXRX1600-700400-000 | AZ&hALIF BG4 Battery Cable (stater) 1
35 | GR504-700001-000 KA B A Water temperature sensor 1

7-3




1/Fig.1 S & %i/Electrical system

Fs PRI Eg I BE HENERFER
tem Part No. =L Description Qty H#A Date Remarks or Serial No.
36 |G006173-000012-01 IEEE M12x1.5 Nut M12x1.5 1

37 | G005781-008020-00 IEF: M8x20 Bolt M8x20 2

38 | X700-700007-000 (HER RS Reverse Alarm 1

39 |AX1600-700002-000 EE e Harness bracket 1

40 |X700-700002-000 VIR i 2 2 Oil temperature alarm 1

41 | XB455-700002-000 TR Accelerator pedal 1

42 | AX1600-700001-000 AR Support plate 1

7-4




E2 BRELEK
Fig.2 Display assy

A#CPCD160-AXG90 B#CPCD140-AXG90




2/Fig.2 ER&& S m/Display assy

Fs Ly S L H= FERER
tem Part No. AR Description Qty HAj Date Refalrk;ior Sefal No.

1 | X1040-740000-000 B Bus instrument 1

2 | X740-790300-000 WA R FF K Rock switch 1

3 | X740-790200-000 =% Shell 1

4 | X740-790100-000 BIE 2K Front panel assy 1

5 | G000818-003012-00 1257 M3x12 Screw M3x12 8

6 |G0097P1-000003-00 HE3 Washer 3 8

7 | G000093-000003-00 #$E 3 Washer 3 8

8 |G006170-000003-00 125 M3 Nut M3 4

9 | G907408-004012-00 125TLRE 1 M4x12 Screw assy M4x12 2

10 | G000845-005016-00 B R$T ST5%16 Screw ST5x16 3

11 | X740-790001-000 RS Mounting plate 1

12 | XR710-791000-000 IR ELR Instrument harness 1

7-6




E 3 AIATERK
Fig.3 Front lamp assy

A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83

D#CPCD140-AXG83

7-7




3/Fig.3 AT EAk/Front lamp assy
= = N #e FRERER
Eg ﬁgi4lﬁi. B Description %s H#A Date Refa/rk;zor Sefal No.
1 | XR310-760100-000 BIAKT Front lamp 2
2 | XF250-761000-620 ZEETAKT AT 22 Left bracket 1
3 | XF250-762000-620 ARTARKTAT B Right bracket 1
4 [ N163-700002-000 BT &P E Rubber stopper 2
5 |G907414-008016-00 12 2RS4 M8x16 Bolt M8x16 8
6 |XR310-763000-000 B/ NKT B2 Front lamp bracket 2
7 | XR310-760200-000 BI/INKT Front lamps 2

7-8




El4 EBHI|REM

Fig.4 Electrical plate assy

A#CPCD160-AXG90 B#CPCD140-AXG90

3,4,5

e 6 13

5

e
&?@ usgman
= %

HIONH

)
I
I

ﬁ@@

9,10,11

14

7-9




4/Fig.4 HLEEHR 2 AR/Electrical plate assy

= HE . e FSERAER
tzg F@fNi. B Description %ty H#j Date Reférk?or Sefal No.

1 | AX1600-701100-000 e Plate 1

2 |AX1600-701200-000 I=HER R Control box assy 1

3 | G005781-006010-00 1242 M6x10 Bolt M6x10 4

4 | G000093-000006-00 #E 6 Washer 6 4

5 | G0097P1-000006-00 #E 6 Washer 6 4

6 |G250-701001-000 e Fuse(100A) 1

7 |1393315-8-G00 4k 28 24V Relay 24V 2

8 |G250-701002-000 e Fuse(150A) 1

9 |G0029P2-005008-00 1244 M5x8 Bolt M5x8 8

10 | G000093-000005-00 HE 5 Washer 5 8

11 | G0097P1-000005-00 #E 5 Washer 5 8

12 | AX1600-700300-000 LSSk Cable (Starter to Fuse) 1

13 | G161-700700-001 IEHTERIE IR Wire(Fuse to Relay) 1

14 | GXR1600-700800-000 IR BRI AR R BR 4k Wire(Fuse to Relay) 2

15 | AX1600-700400-000 TR SRR TUAE LR Cable (Heater to Relay) 1

7-10




5 KT &K A#CPCD160-AXG90 B#CPCD140-AXG90 C#CPCD160-AXG83 D#CPCD140-AXG83
Fig.5 Rearlamp assy

<,
7
&

FRALEH

7-11




5/Fig.5 [EXTE H/Rearlamp assy

= WIT o e FRERFER
tzg I;;tgrirt4Ni. B Description %ty H#j Date Refa/rk;zor Sefal No.
1 | XR700-770100-000 BHREKT Rear combination lamp 2
2 | AX1600-721000-000 ek EE % Taillight cable 1 A#B#
AX1610-721000-000 EXTEREL% Taillight cable 1 C#D#
3 | RC250-700001-000 BRE Rubber stopper 1

7-12




AXG83 D#CPCD140-AXG83

C#CPCD160

6 HSRG

Fig.6 Electrical system

7-13



6 HSRG

Fig.6 Electrical system

C#CPCD160-AXG83 D#CPCD140-AXG83




6/Fig.6 ELSZHR%i/Electrical system

F3S Y - HE FiE !
o ot N, & Descrption Sy % Date Remorke or Gorial No
1 | XR700-760000-000 HIHT B Headlamp assy 1
2 | R450-740200-000 TR IF % Preheating start switch 1
3 | XR1200-703000-000 FRITF LB Hand brake switch assy 1
4 | PKD-180-G00 &y Strap Clamp 15
5 |NC9717-700600-000 BT I % Braking lamp switch 1
6 | AX1610-710000-000 ENCENS Wire Harness(Frame) 1
7 |G005781-008014-00 W2 M8x14 Bolt M8x14 5
8 |G0097P1-000008-00 8 Washer 8 7
9 |[G000093-000008-00 HJE 8 Washer 8 7
10 | R450-700200-000 EEL I D\ Horn 1
11 | G160-700006-000 R AN Accumulator oil pressure switch 1
12 | G160-700011-000 G & I Battery 2
13 | AX1610-701000-000 F, 28 B Electrical plate assy 1
14 | AX1610-720000-000 JE kT B, Rearlamp assy 1
15 | AX1610-700500-000 U S TIPS 4-rocker switch 1
16 | XR310-740000-000 R BR Instrument assy 1
17 | XR701-700500-520 R HAR IR 5-rocker switch 1
18 | XB455-700002-000 T T B AR Accelerator pedal 1
19 | X700-700002-000 TR R R Oil temperature alarm 1
20 | AX1600-700002-000 2R e Harness bracket 1
21 | X700-700007-000 EEN T Reverse Alarm 1
22 | AX1600-700001-000 T Support plate 1
23 | G005781-008020-00 12k M8x20 Bolt M8x20 2
24 | G006173-000012-01 HERE M12x1.5 Nut M12x1.5 1
25 [ GR504-700001-000 KA B A Water temperature sensor 1
26 | GXRX1600-700400-000 | f2a LI HIE 2% Battery Cable (stater) 1
27 |AX1600-700200-000 Z i b Battery Cable(Negative) 1
28 |XR1200-700001-000 LA & Bracket 1
29 | GX1600-700300-000 &5 Lt AR IR Battery Cable 1
30 | G000818-005012-00 IE4T M5%12 Screw M5x12 5
31 | XR1000-700100-000 AR AR Fuel Sensor 1
32 [J000982-000005-00 HJE 5 Washer 5 5
33 | AX1600-700100-000 IR Battery Cable(Positive) 1
34 | G000818-006010-00 84T M6x10 Screw M6x10 4
35 | G000093-000006-00 #JE 6 Washer 6 4

7-15




6/Fig.6 S FHY/Electrical system

F3S Y o HE FiE !
o . & Descripton | 11 Fi%A Date oo or Soral No.
36 | G0097P1-000006-00 #JE 6 Washer 6 4

37 | G250K8-700004-000 N i 4% Buzzer alarm 1

38 |ED250B-1-G00 LIS Emergency cut-off switch 1

39 |AP250-710002-510 RE ] 2 Intelligent controller 1

40 |M700-705000-000 HE TR B Combination switch assy 1

41 | XF250-700001-000 L7 145%8 Ribbon 145x8 10

7-16




E7 EBHJREM

Fig.7 Electrical plate assy

C#CPCD160-AXG83 D#CPCD140-AXG83

345

HIONYH




4/Fig.4 HLEEHR 2 AR/Electrical plate assy

5= IT o e FRERER
tzg F@fNi. B Description %ty H#j Date Reférk?or Sefal No.

1 |AX1610-701100-000 B RER Plate 1

2 |AX1610-701200-000 I=HER R Control box assy 1

3 |G005781-006010-00 1248 M6%10 Bolt M6x10 4

4 | G000093-000006-00 HE6 Washer 6 4

5 | G0097P1-000006-00 HE6 Washer 6 4

6 |G250-701001-000 JEHTEY Fuse(100A) 1

7 |1393315-8-G00 4REE 2T 24V Relay 24V 2

8 |G250-701002-000 JEHTEY Fuse(150A) 1

9 | G0029P2-005008-00 1242 M5x8 Bolt M5x8 8

10 | G000093-000005-00 HES5 Washer 5 8

11 | G0097P1-000005-00 BES5 Washer 5 8

12 | AX1610-701300-000 MRS Fuse box 1

13 | AX1600-700300-000 IR IE B 4k Cable (Starter to Fuse) 1

14 | G161-700700-001 IElrESE IR Wire(Fuse to Relay) 1

15 | GXR1600-700800-000 S BT ER TR A R B 2k Wire(Fuse to Relay) 2

16 | AX1600-700400-000 TR SRR TUAE LR Cable (Heater to Relay) 1

7-18




7-19



BB RS

Part VII

A#CPCD160-XRXG90B B#CPCD140-AXG90

Lifting system

C#CPCD160-AXG83

D#CPCD140-AXG83

Fs B ERER TR
Item Description Serial No. Page
1 R RS 8-1
Fig.1 Lifting part SIMPLEX
2 R CERES 8-3
Fig.2 Chain SIMPLEX
3 5NI%E RS 8-5
Fig.3 Outside mast SIMPLEX
4 CIRES 2 5B I5R 8-7
Fig.4 Inside mast SIMPLEX
5 BY 2 2 5B I5R 8-9
Fig.5 Fork shelf SIMPLEX
6 FEIEF R 2 5B I5R 8-11
Figb Lifting cylinder, left/right SIMPLEX
7 A EL CERES 8-13
Fig7 Tilting cylinder, left/right SIMPLEX
8 FMEEARG 2 RiT1R 8-15
Fig.8 Mast piping system SIMPLEX
9 VBB 2 BIIR 517
Fig.9 Adjust oil piping SIMPLEX
10 T 2 5B I5R 8-19
Fig.10 Fork shelf SIMPLEX
11 EE AL 2 JIIR 8-21
Fig.11 Adjust cylinder SIMPLEX
= .
Chart Optional Parts 8-23

8-A






1
Fig.1

FpapazhGs
Lifting part

2 K15
SIMPLEX

8-1



1/Fig.1  #EFHLAH/Lifting part

F2 pSw o Fr = SFEkE 1)
om part No. & Descripion |Gy | FMADate Remarke or Seril No.
1 | AX160M300-100000-000 |4hi7]%8 Outside mast 1 Z%| 3k 1-1 Series see table1-1
2 | AX160M300-200000-000 |A[JE8 Inside mast 1 Z%| 3k 1-2 Series see table1-2
3 | AX160M300-300000-000 |%&¥ % Fork carriage assy’ 1
4 | AX160M300-000001-000 | £4% Pin shaft 2
5 |[G001152-010001-00 AR M10x1 Oil cup M10x1 6
6 | AX160M300-020000-0000 | ffifHmEL (£) Tilting cylinder  (left) 1 %% 7 1-6-1 Series see table1-6-1
6 | AX160M300-010000-0000 | fisdsthEl () Tilting cylinder (right) 1 %53k 1-6-2 Series see table1-6-2
7 | GX160M300-000002-000 | %H%H Pin shaft 2
8 | G160M300-000002-000 | E#R Press plate 6
9 |G000093-000012-00 HE 12 Washer 12 12
10 | G005783-012035-00 1242 M12x35 Bolt M12x35 12
11 | GXR160M300-500000-000| A #2FH3mEL Lift cylinder, left 1 %% I3 1-11 Series see table1-11
12 | GXR160M300-600000-000| A2 FHHEL Lift cylinder, right 1 A5k 1-12 Series see table1-12
13 | GX160M300-000003-000 |iFE&HEH Adjusting shim 2
14 | G0097P1-000024-00 HE 24 Washer 24 2
15 | G000093-000024-00 HE 24 Washer 24 2
16 | G005782-024090-00 1242 M24x90 Bolt M24x90 2
17 | AX160M300-700000-000 | =733 Lift oil piping 1 #7505k 1-17 Series see table1-17
18 |LH-3244047-101 $E 5% Chain 2 Z%| 3k 1-18 Series see table1-18
19 | AX160M300-800000-000 |iffE;hek Qil piping 1 %53k 1-19 Series see table1-19
20 | AX160M300-900000-000 | 885 & X2 48 Fork carriage assy’ 1
21 | GXR160M300-000001-000| U fiz4242 U-Bolt 2
22 | GX160M300-001000-000 |;jhiElSzig#n Cylinder support shim 2
23 | G0097P1-000016-00 HE 16 Washer 16 4
24 | G006170-000016-00 125 M16 Nut M16 4
25 | G006170-000020-00 128 M20 Nut M20 4
26 | G000093-000016-00 HE 16 Washer 16 4
27 | G005783-020100-00 1242 M20x100 Bolt M20x100 2
28 | GX160M300-000002-000 | %H%H Pin shaft 2
29 | G000093-000020-00 HE 20 Washer 20 2
30 | G005783-020130-00 1242 M20x130 Bolt M20x130 2

8-2




El2 $#BEERK
Fig.2 Chain assy

2 K15
SIMPLEX

8-3



2/Fig.2 $%% 2 AK/Chain assy

F5 LA L M= SFahiE ]
o e & Descripton oy % Date Rt on mesin No.

1 | G160M300-010001-000 W25 Nut 4

2 |G000091-004060-00 $H 4%60 Pin 4x60 2

3 | G160M300-010002-000 |k sksgiesk Chain connector 1

4 | GT06074-3244047-02 I EE LH3244%47 Leaf chain 1

5 |G160M300-010003-000 $H3H Pin shaft 2

6 |G000091-004030-00 $5 4%30 Pin 4x30 2

7 | G160M300-010004-000 | &gtk Chain connector 1

8 |G160M300-010005-000 125 Nut 1

8-4




B3 I3
Fig.3 Outside mast

2 K15
SIMPLEX

o

ESN

8-5



3/Fig.3  4M1%2/Outside mast

Fs B o HE FRERFER
tzg I;;tglirt4Ni. B Description %ty H#j Date Refa/rk;kor Sefal No.

1 | AX160M300-101000-000 | #bI7TZE{K Outside carriage 1 Z%5| I3k 3-1 Series see table3-1

2 | GX160M300-100001-000 |&EFHRE Lift roller 2

3 | G0894P1-000085-00 14 85 Snap ring 85 2

4 | G0893P1-000090-00 $4E 90 Snap ring 90 4

5 |G009163-6000000-01 4h& GE60OES Bearing 2

6 |G160M300-100005-000 |EmE4f#t Liner 2

7 |G160M300-100006-000 |f=&#E Adjusting shim 2

8 |G005783-012055-00 1248 M12x55 Bolt M12x55 4

9 |G000093-000012-00 HE 12 Washer 12 4

10 | GX160M300-100005-000 | fll;5%E 45k Side roller shaft 2

11 | GX160M300-100003-000 | %] Adijusting shim 16

12 | GX160M300-100004-000 |#FE] Washer 4

13 | GX160M300-100002-000 | fll;%&%e Side roller 2

14 | G0894P1-000040-00 $4E 40 Snap ring 40 4

8-6




4 AR

Fig.4 Inside mast

2 K15
SIMPLEX

8-7



4/Fig.4 M 1%%/Inside mast

F2 pSw o = STakE 1)
o ot N, & Descrption By % Date Remorke or Gorial No

1 | AX160M300-201000-000 | AJ[]Ze 4k Inside carriage 1 &% Dl3 4-1 Series see table4-1
2 | AX160M300-202000-000 | §&%t2%8 Chain support 1

3 | G160M300-200003-000 S Sleeve 4

4 | G160M300-203000-000 §E%e Chain wheel 2

5 |G160M300-200002-000 HELD Chain wheel shaft 2

6 | G160M300-200006-000 B®BhH Shim 4

7 | G160M300-200001-000 | JE#R Press plate 2

8 |[G000093-000012-00 HE 12 Washer 12 8

9 |G005783-012035-00 1242 M12x35 Bolt M12x35 4

10 | G007244-000024-00 #HhiE 24 Washer 24 6

11 | G005783-024060-00 1242 M24x60 Bolt M24x60 6

12 | G0894P1-000085-00 14 85 Snap ring 85 2

13 | GX160M300-100001-000 |#HR%E Lift roller 2

14 | GX160M300-100003-000 | e mE Adjusting shim 16

15 | GX160M300-100004-000 | Washer 4

16 | GX160M300-100005-000 | ;=504 Side roller shaft 2

17 | GX160M300-100002-000 |{Mi&%E Side roller 2

18 | G0894P1-000040-00 14 40 Snap ring 40 4

19 | G005783-012055-00 1242 M12x55 Bolt M12x55 4

8-8




El5 ZEXHR
Fig.5 Fork shelf

2 K15
SIMPLEX

8-9



5/Fig.5 58X Z&/Fork shelf
Fs A o HE SEEE J
tem FﬂfN?). =L Description %ty H#A Date Refa/ﬁ(}(])? éﬁefa%: No.

1 |AX160M300-301000-000 | ¥ Za{k Fork shelf 1

2 | GX160M300-302000-000 | %% Fork 2

3 |G005783-012040-00 1242 M12x40 Bolt M12x40 8

4 | G000093-000012-00 HE 12 Washer 12 16

5 | G0097P1-000012-00 HE 12 Washer 12 4

6 | GX160M300-303000-000 | 7547 e Bearing support,right 1

7 | GX160M300-300001-000 |iF%e#H Adjusting shim 16

8 | GT00297-0007206-01 ih7% 7206E Bearing 2

- | GX160M300-300006-000 |f5itE= Shield 2

- | GX160M300-300007-000 |5t = Shield 2

9 |G160M300-300002-000 | #%4#R Snap plate 2

10 | GX160M300-300003-000 | 53 % Fork shaft 2

11 | GX160M300-300002-000 | 424F Bolt 2

12 | GX160M300-304000-000 | 7= 47 FE Bearing support,left 1

13 | GX160M300-100001-000 |#FHRE Lift roller 4

14 | G0894P1-000085-00 5 85 Snap ring 85 4

15 | GX160M300-300004-000 |#2£F Nut 2

16 | G005783-012060-00 1242 M12x60 Bolt M12x60 8

17 | GX160M300-100005-000 | fR3R%E % Side roller shaft 4

18 | G0894P1-000040-00 14 40 Snap ring 40 8

19 | GX160M300-100002-000 | ;&% Side roller 4
20 | GX160M300-100004-000 |#:[E Shim 8
21 | GX160M300-100003-000 | A= E[E] Adjusting shim 32
22 | GX160M300-300005-000 |#E Bushing 1
23 | G000308-000012-00 MEkp12 Steal ball 3

8-10




6 Z/AdEFIMEL
Fig.6 Lifting cylinderleft/right

2 K15
SIMPLEX

8-11



[& 6/Fig.6 Zc/Af2FHmiEL/Lifting cylinder,left/right

Fs kLN o He SFEE ]
tem Part No. 2 Description %s H#A Date Refaﬁ?é??eﬁagmo.

1 | GXR160M300-501000-WO0 | ZZFI & Cylinder body, left 1 Z%| 3k 6-1-1 Series see table6-1-1

- | GXR160M300-601000-WO0 | HEL & Cylinder body, right 1 Z%5| I3k 6-1-2 Series see table6-1-2

2 | GX160M300-500001-W00 |;EE Piston 1 %% 13 6-2 Series see table6-2

3 | GX140M300-500012-G00 | ODI Z%i[E D120 ODl-ring 1

4 | GX140M300-500002-W00 | 45 Sparation blade 1

5 |GX140M300-500003-W00 | ¥ &If Support ring 1

6 | G0895P2-000065-00 #4565 Snap ring 1

7 | GXR160M300-500001-W0 | FEEHF Piston rod 1

8 | GX160N450-500002-W00 | SEE Guide bush 1

9 | GX160M300-500008-W00 | $NE #hi7& 90x95%60 Bearing 1

10 |G001235-013005P7-00 | O FEZ&£1ME 130%5.7 O-ring 1

11_| FU1024K0-G00 IS| £+ D90 ISI-ring 1

12 | CL0149C0-G00 LBH B4 D90 LBH Dust ring 1

13 | G160M300-500011-W00 | #E Bushing 1

14 | G0895P1-000095-00 4 95 Snap ring 1

15 | GXR160M330-500002-W0 | FBE spacer bush 1 % 3R 6-15 Series see table6-15

K | GXR160M300-5/6-000-KIT | /G2 FH 1SR 6 Lifting cylinder,left/right kit 1 A% INC:3,10,11,12

8-12




B 7 A/AGRHE
Fig.7 Tilting cylinder,left/right

2 K15
SIMPLEX

8-13



& 7/Fig.7 Zc/AE$HmEL/Titing cylinder,left/right

F2 pSw o Fr = SFEkE ]
o ot N, & Descrption By % Date Remke or Soml No.
1 | GX160M300-400001-WO00 | Br#Fk Eye bar 1
2 | GX160M300-400002-W00 | &2 £ M56x3 Nut M56x3 1
3 | GX160M300-400006-W00 | ;EEHF Piston rod 1 A% 5% 7-3 Series see table7-3
4 | G001235-006003P1-00 O = EE 60%3.1 O-ring 60%3.1 1
5 | FU1320L0-G00 0S| Z51[E D140 OSl-seal ring D140 1
6 | GX160M300-400008-W00 | 4] Snap ring 1
7 | GX160M300-400007-WO00 | jEE Piston 1
8 | GX160M300-400009-W00 | Z#EIR Support ring 1
9 |G160M300-400013-W00 | FFiEHEE M52x2 Nut M52x2 1
10 | G000091-6P3100-00 $H 6.3x100 Pin 6.3x100 1
11 | CL0115C0-G00 LBH B5EFE d65 Seal ring d65 1
12 | FUO809KO0-GOO IS| 231 d65 ISl-seal ring d65 1
13 | RS1300650-T46-G00 Bn4¥Ef d65 Step ring d65 1
14 | GX160M300-400003-W00 | &mEE Guide bush 1
15 | G001235-015005P7-00 O KEEIE 150%5.7 O-ring 150%5.7 1
16 | GX160M300-400004-W00 | $4FE Snap ring 1
17 | G001235-014005P7-00 | O FZ$1M 140%5.7 O-ring 140%5.7 1
18 | GX160M300-400005-W00 | N7 4h& 65%x70%60 Bearing 1
19 | AX160M300-011000-WO00 | AEL{& Cylinder body 1
AX160M300-021000-W00 | AEI{E Cylinder body 1
20 | AX160M300-010001-W00 |PzE Sleeve 1 A% 3 7-20 Series see table7-20,
21 | AX160M300-010002-W00 | #E Bushing 1
K | AX160M300-010-000-KIT | {fislimEl {6 Tilting cylinder KIT 1 % INC:4,511-13,15,17

8-14




2 K15

SIMPLEX

Fig.8 Mast piping system

8 EMERARL

8-15



8/Fig.8 =M & %t/Mast piping system

F2 pSw o Fr = STakE ]
o ot N, & Desciption By % Date Remorke or Gorial No

1 | Q672-22-G00 BN 22 IR §iE 22 Blot 6

2 |JGD-160B01650-000 EhE Return oil pipe 2 %% L3R 8-2 Series see table8-2

3 | G160M300-700002-000 $Ein Band 4

4 | GT-710HD-G00 HFLEH 10x710 Clamp band 4

5 |G005783-008016-00 124¢ M8x16 Blot M8x16 2

6 | G000093-000008-00 HE 8 Washer 8 2

7 | XSF2-F25L-7T-G00 B 5] BRIR X Check valve 2

8 |G001235-003403P5-00 O L EE 34x3.5 0O-ring34x3.5 2

9 |G005783-012025-00 1242 M12x25 Bolt M12x25 2

10 | G000093-000012-00 HE 12 Washer 12 2

11 | GX160M300-701000-000 | =j@iE% Connector 1

12 | GX160M300-700002-000 | [&]fE Return oil pipe 1

13 | G0097P1-000012-00 HE 12 Washer 12 2

14 | G160M300-700005-000 IR Snap plate 2

15 |G160M300-701000-000 |E ATk Connector 2

16 | G168M300-702000-000 = Connector 2

8-16




El9 M
Fig.9 Adjust oil piping

2 K15
SIMPLEX

10

|11

12




9/Fig.9 B EE/Adjust oil piping

F2 pSw o = SFakE 1)
o pont . & Descripion | G FiMA Date Rermprio or Seria No.

1 | G160M300-800004-000 HHESS Shaft sleeve 2

2 | G160M300-800003-001 8%t Sheave 2

3 | G160M300-801000-000 IR Snap ring 2

4 | G0097P1-000020-00 HE 20 Washer 20 2

5 |G000093-000020-00 HE 20 Washer 20 2

6 |G005782-020110-00 1242 M20x110 Bolt M20x110 2

7 | G160M300-800005-000 Bk Clip 6

8 | G000093-000010-00 #E 10 Washer 10 10

9 | G005783-010035-00 1242 M10x35 Bolt M10x35 10

10 | G005783-012035-00 1242 M12x35 Bolt M12x35 4

11 | G000093-000012-00 HE 12 Washer 12 4

12 | G0097P1-000012-00 HE 12 Washer 12 4

13 | GX160M300-800001-000 | 3Z#R Supporting plate 2

14 | G160M300-800006-000 Bk Clip 4

15 | AX160M300-801000-000 |&EEs Oil pipe 4 %% I3 9-15 Series see table9-15)
16 | JGG-08B01750Z7-000 BEEL Rubber pipe 4

17 | GX160M300-800007-000 |BREtEsL Rubber pipe 4 Z %I 3% 9-17 Series see table9-17|
18 | 1.4QN5-800008 ek Connector 4

19 | 1.4QN5-800001 125 Nut 4
20 [AX160M300-804000-000 |;HE Oil pipe 1
21 | AX160M300-803000-000 | 4% Oil pipe 1
22 | GX160M300-800004-000 |BREH#Ek Rubber pipe 1
23 | GX160M300-800003-000 |pxEIEL Rubber pipe 1
24 | GX160M300-800005-000 | Bk Rubber pipe 1
25 | GX160M300-800006-000 | BsErEsk Rubber pipe 1
26 |AX160M300-806000-000 |;HE Oil pipe 1
27 | AX160M300-805000-000 |;HE Oil pipe 1
28 | GX160M300-800008-000 |&k Clip 2
29 [ G000093-000008-00 HE 8 Washer 8 2

30 | G005783-008035-00 124¢ M8x35 Bolt M8x35 2

31 | AX160M300-802000-000 |#E Oil pipe 2 %% I3 9-31 Series see table9-31
32 | JGG-08B0183028-000 RE#EL Rubber pipe 2

8-18



10 5z
Fig.10 Fork shelf

2 K15
SIMPLEX

24 26 27
25
l 1

(G

8-19



10/Fig.10

%X Z8/Fork shelf

F2 pSw o = STakE 1)
o pont . & Descripion | G AR Date Rermprio or Seria No.
1 |AX160M300-901000-000 | X ZE{k Fork shelf 1
2 | GX160M300-902000-000 |#A%% Right fork 1
3 | GX160M300-903000-000 |ZA %% Left fork 1
4 | 8M3-305000 fick Pin shaft 2
5 |G000093-000006-00 #E 6 Washer 6 4
6 | G005783-006016-00 1242 M6x16 Bolt M6x16 4
7 | GX160M300-904000-000 |if3E;HEL Adjust cylinder 2
8 |G160M300-300002-000 | #4#R Snap plate 2
9 | G005783-012040-00 1242 M12x40 Bolt M12x40 4
10 | G000093-000012-00 HE 12 Washer 12 12
11 | GX160M300-300003-000 | £5 W 4H Fork shaft 2
12 | GX160M300-900001-000 |U F 4242 U-bolt 2
13 | G0097P1-000008-00 #E 8 Washer 8 4
14 | G000093-000008-00 HE S8 Washer 8 4
15 | G006170-000008-00 128 M8 Nut M8 4
16 | G006170-000016-00 128 M16 Nut M16 2
17 | G160M300-300004-000 XERYT Screw 2
18 |8M3-306000 $HEh Pin shaft 2
19 | G001152-010001-00 AR M10x1 Oil cup M10x1 2
20 | GX160M300-100001-000 |#EFHRE Lift roller 4
21 | G0894P1-000085-00 5 85 Snap ring 85 4
22 | G005783-012060-00 1248 M12x60 Bolt M12x60 8
23 | G0894P1-000040-00 4R 40 Snap ring 40 8
24 | GX160M300-100002-000 | {l;&%e Side roller 4
25 | GX160M300-100005-000 | ;&% 4%H Side roller shaft 4
26 | GX160M300-100004-000 |#[E Shim 8
27 | GX160M300-100003-000 |iE%LikE Adjusting shim 32

8-20




11
Fig.11

BRI
Adjust cylinder

2 K15
SIMPLEX

8-21



11/Fig.11

AEHET/Adjust cylinder

Fs 15 L e EEE ]
e & Descrption Sy % Date Rt on mesin No.

G001152-006000-00 SR M6 Oil cup M6

G009163-1700000-01 ih& GE17ES Bearing

G0893P1-000030-00 5B 30 Snap ring 30

8M3*304001 HIf Eye bar

8M3*304002 PRER Nut

G160M300-304001-W00 |EZAF Piston rod

G001235-003803P5-00 | O F.Z%¢[E 38x3.5 O-ring 38x3.5

8M3*304009 SEE Piston

8M3*304010 X &R Support ring

FU0784L0-G00 0S| Z11 [ D63 OSl-seal ring D63

G000848-000022-00 g 22 Washer 22

G009457-000022-01 128 M22x1.5 Nut M22x1.5

G000091-005040-00 £ 5%40 Pin 5x40

CL0363C0-G00

LBH Bz fE d32

LBH-seal ring d32

NINININ[m|aalalalalalalal—a
RN [ |O|o|m|N|o|o|r|w|Nv|2|o|@ (@ |N (o oA Wi =

8M3*304004 Fl= Cylinder cover
8M3*304006 =Y % Nylon gasket
G000077-010008-00 B2$T M10x8 Screw M10x8
D2-32-G00 Yx F2EEETE d32 Yx-seal ring d32
8M3*304007 EmE Guide bush
8M3*304005 AR Adjust shim
G001235-006303P1-00 O K E [ 63x3.1 O-ring 63x3.1
SF-1-3230-G00 E#E 3230 Combination bush
GX160M300-904003-W00 | fE Sleeve

24 | G160M300-304100-W00 | Ik Cylinder body

25 | G160M300-304005-W00 | jgps#Esk connector

26 | GX160M300-904001-W00 | $#:k connector

27 | GX160M300-904002-W00 | & Steel pipe

28 | G160M300-304002-W00 | id &k connector

RAlRalAalalalalalalalalalalalalaa|aaN =2 N N=—

~

GX160M300-9040-000-KIT

VEREHETETEE)

Adjust cylinder KIT

N

1253

INC:7,10,14,18,21

8-22




£

<Optional Parts>

EASE
Lift Height

1-1

1-2

1-6-1

1-6-2

1-11

3.3m

AX160M330-100000-000

AX160M330-200000-000

AX160M300-020000-000

AX160M300-010000-000

GXR160M330-500000-000

3.6m

AX160M360-100000-000

AX160M360-200000-000

AX160M300-020000-000

AX160M300-010000-000

GXR160M360-500000-000

4.0m

AX160M400-100000-000

AX160M400-200000-000

AX160M300-020000-000

AX160M300-010000-000

GXR160M400-500000-000

4.3m

AX160M430-100000-000

AX160M430-200000-000

AX160M300-020000-000

AX160M300-010000-000

GXR160M430-500000-000

4.5m

AX160M450-100000-000

AX160M450-200000-000

AX160M300-020000-000

AX160M300-010000-000

GXR160M450-500000-000

4.8m

AX160M480-100000-000

AX160M480-200000-000

AX160M480-020000-000

AX160M480-010000-000

GXR160M480-500000-000

5.0m

AX160M500-100000-000

AX160M500-200000-000

AX160M480-020000-000

AX160M480-010000-000

GXR160M500-500000-000

5.5m

AX160M550-100000-000

AX160M550-200000-000

AX160M480-020000-000

AX160M480-010000-000

GXR160M550-500000-000

6.0m

AX160M600-100000-000

AX160M600-200000-000

AX160M480-020000-000

AX160M480-010000-000

GXR160M600-500000-000

6.5m

AX160M650-100000-000

AX160M650-200000-000

AX160M480-020000-000

AX160M480-010000-000

GXR160M650-500000-000

EASE
Lift Height

1-12

1-17

1-18

1-19

3-1

3.3m

GXR160M330-600000-000

AX160M330-700000-000

LH-3244051-101

AX160M330-800000-000

AX160M330-101000-000

3.6m

GXR160M360-600000-000

AX160M360-700000-000

LH-3244053-101

AX160M360-800000-000

AX160M360-101000-000

4.0m

GXR160M400-600000-000

AX160M400-700000-000

LH-3244057-101

AX160M400-800000-000

AX160M400-101000-000

4.3m

GXR160M430-600000-000

AX160M430-700000-000

LH-3244061-101

AX160M430-800000-000

AX160M430-101000-000

4.5m

GXR160M450-600000-000

AX160M450-700000-000

LH-3244063-101

AX160M450-800000-000

AX160M450-101000-000

4.8m

GXR160M480-600000-000

AX160M480-700000-000

LH-3244065-101

AX160M480-800000-000

AX160M480-101000-000

5.0m

GXR160M500-600000-000

AX160M500-700000-000

LH-3244067-101

AX160M500-800000-000

AX160M500-101000-000

5.5m

GXR160M550-600000-000

AX160M550-700000-000

LH-3244073-101

AX160M550-800000-000

AX160M550-101000-000

6.0m

GXR160M600-600000-000

AX160M600-700000-000

LH-3244079-101

AX160M800-800000-000

AX160M600-101000-000

6.5m

GXR160M650-600000-000

AX160M650-700000-000

LH-3244085-101

AX160M650-800000-000

AX160M650-101000-000

8-23




EASE
Lift Height

4-1

6-1-1

6-1-2

6-2

6-15

3.3m

AX160M330-201000-000

GXR160M330-501000-W00

GXR160M330-601000-W00

GXR160M330-500001-W00

GXR160M330-500002-W00

3.6m

AX160M360-201000-000

GXR160M360-501000-W00

GXR160M360-601000-W00

GXR160M360-500001-W00

GXR160M330-500002-W00

4.0m

AX160M400-201000-000

GXR160M400-501000-W00

GXR160M400-601000-WO00

GXR160M400-500001-WO00

GXR160M330-500002-W00

4.3m

AX160M430-201000-000

GXR160M430-501000-W00

GXR160M430-601000-W00

GXR160M430-500001-WO00

GXR160M430-500002-W00

4.5m

AX160M450-201000-000

GXR160M450-501000-W00

GXR160M450-601000-W00

GXR160M450-500001-W00

GXR160M430-500002-W00

4.8m

AX160M480-201000-000

GXR160M480-501000-W00

GXR160M480-601000-WO00

GXR160M480-500001-W00

GXR160M430-500002-W00

5.0m

AX160M500-201000-000

GXR160M500-501000-W00

GXR160M500-601000-W00

GXR160M500-500001-W00

GXR160M430-500002-W00

5.5m

AX160M550-201000-000

GXR160M550-501000-W00

GXR160M550-601000-W00

GXR160M550-500001-W00

GXR160M550-500002-W00

6.0m

AX160M600-201000-000

GXR160M600-501000-W00

GXR160M600-601000-W00

GXR160M600-500001-W00

GXR160M550-500002-W00

6.5m

AX160M650-201000-000

GXR160M650-501000-W00

GXR160M650-601000-W00

GXR160M650-500001-W00

GXR160M650-500002-W00

EASE
Lift Height

7-3

7-20

8-2

9-15

9-17

3.3m

GX160M300-400006-W00

GXRX160M300-010001-WO00

JGD-160B01800-000

AX160M330-801000-000

GX160M330-800007-000

3.6m

GX160M300-400006-W00

GXRX160M300-010001-WO00

JGD-160B01950-000

AX160M360-801000-000

GX160M360-800007-000

4.0m

GX160M300-400006-W00

GXRX160M300-010001-WO00

JGD-160B02150-000

AX160M400-801000-000

GX160M400-800007-000

4.3m

GX160M300-400006-W00

GXRX160M300-010001-WO00

JGD-160B02350-000

AX160M430-801000-000

GX160M430-800007-000

4.5m

GX160M300-400006-W00

GXRX160M300-010001-WO00

JGD-160B02450-000

AX160M450-801000-000

GX160M450-800007-000

4.8m

AX160M480-400001-W00

GXRX160M480-010001-W00

JGD-160B02600-000

AX160M480-801000-000

GX160M480-800007-000

5.0m

AX160M480-400001-W00

GXRX160M480-010001-W00

JGD-160B02700-000

AX160M500-801000-000

GX160M500-800007-000

5.5m

AX160M480-400001-W00

GXRX160M550-010001-W00

JGD-160B03000-000

AX160M550-801000-000

GX160M550-800007-000

6.0m

AX160M480-400001-W00

GXRX160M550-010001-W00

JGD-160B03250-000

AX160M600-801000-000

GX160M600-800007-000

6.5m

AX160M480-400001-W00

GXRX160M550-010001-W00

JGD-160B03550-000

AX160M650-801000-000

GX160M650-800007-000

8-24




EASE

Lift Height 9-31
3.3m AX160M330-802000-000
3.6m AX160M360-802000-000
4.0m AX160M400-802000-000
4.3m AX160M430-802000-000
4.5m AX160M450-802000-000
4.8m AX160M480-802000-000
5.0m AX160M500-802000-000
5.5m AX160M550-802000-000
6.0m AX160M600-802000-000
6.5m AX160M650-802000-000
EASE
Lift Height
3.3m
3.6m
4.0m
4.3m
4.5m
4.8m
5.0m
5.5m
6.0m
6.5m

8-25




$¢C> L R 4 R
< ® HANGCHA GROUP CO., LTD.

2 E KR 400-884-7888

m bk P EWRT A DO T IR 2 XA % 666 5

B Hif: 0571-88926666 (&AHL5) 85191983

m fEH: 0571-85131772 m  Hi%%: 311305

m % www.zjhe.en B HTHRE: sales@zjhc.cn

m Address For: OVERSEAS USERS

m Address: 666 Xiangfu Road, Lin'an, Hangzhou, Zhejiang, China

m ZIP:311305

m Fax: 0086-571-88926789 0086-571-88132890

m Web: http://www.hcforklift.com m E-mail: sales@hcforklift.com



